28477-GO1

a ISR Company

SERVICE PARTS MANUAL

GASOLINE POWERED TXT VEHICLES

MODEL YEARS: 1998 - 2000
REVISED: 12/2000



SERVICE PARTS MANUAL

TXT
GASOLINE
VEHICLES

VEHICLES

TXT FLEET

TXT FREEDOM
TXT FREEDOM HP
TXT 4 CADDY

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i




NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original
vehicle specifications in order to maintain Federal and State emission certification.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page i Service Parts Manual



GENERAL INDEX

SECTION Page No.

How to use the E-Z-GO Service Parts ManUaL...........o ittt et e s s sne e s s s e s as e s s aer e vii

ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
e Accelerator Pedal, ACCEIErator ROG ..........uuvureiiiiiiiiiiiiiiiiiii ettt s e e s e s e e e A-1
» Governor Linkage Rod, Throttle Linkage ROd..........couiiiiiiiie et A-2
AIR FILTER
¢ Air Cleaner, Carburetor Baffle, GASKET........c.uiiv ittt e s s ssereeser e e reeesessas B-1
BODY
* Front Cowl, Front Shield, Ashtray Kit, Instrument Panel........c.cccecverere e C-1
¢ Floorboard, Floormat, ROCKE! PANEI........u.uuiiiiieii ettt se e n e e e e neneneenes C-2
* Rear Body, Bumper, Access Lid, Scuff Guards, Sound FOam ......c.ccceceevrcvrrireenvcveen e C-3
» Rear Body-4 Caddy/Convertible Carrier, Footrest, Two Bag Attachment .............cccciiiiniiiienaeee. C-4
» Sand Bottle and Basket Divot Repair Kit, Side Basket, Center Basket ........cccccevevevvvverecernnnnen. C-5
* Message Holder, Cooler Jug, Cooler Box, Rake and Holder ..........ccccoveiiciiniiiccccin e, C-6
* Four Bag AtaChMENt ........cori ettt e e C-7
BRAKES
* Brake Pedal With Lights ......ooocoiie et e e D-1
* Brake Pedal Without Lights.......coo oottt e e s e D-2
* Equalizer and Brake Cables. ... ...c.ui ittt ettt D-3
* Wheel Brake ASSEMDIY ......coo ittt e e n e s rn e s e s e s nn e e e n e nanis D-4
CARBURETOR
* Pilot Jet, Main Jet, Carburetor Mount Gasket ..........couuiiiiiiiiiiiiieeeeee e E-1
L0 L 1 | USSR F-1
¢ Drive Belt, Drive Clutch, Driven CIULCR .........ueueicicicieeeeeee ettt e n e e F-1
DIRECTION SELECTOR
* Reverse Warning Buzzer, Neutral Lock Out Pivot, Direction Selector Handle............................. G-1
ELECTRICAL SYSTEM
» Ground Strap, Control Harness, Voltage Regulator ..........cccooiieiiiininie et H-1
¢ Electrical Plate ASSEmMDIY .....oooeriireeee e e H-2
® HOIN, FUSE BIOCK. .. .cciiiiiiiiieiiie ettt e et e s e s e s e s et e e e e e e e ee s e e e e e e e searas s nanasa i sesesasaeaenassesesarnes H-3
Ll =Y T =Ly o PP H-4
* Rear Lamp ASSEMDIY ... ettt et s e e e e a e s e es H-5
¢ Ignition Switch, Turn Signal ASSEMDIY ....o.eiiiiii et e H-6
L [ LU T 1Y (Y RSNt H-7

ENGINE AND MUFFLER
* Engine, Muffler, Qil Filter, SPark PIUGS........ccuiiii ittt s J-1

Service Parts Manual




GENERAL INDEX

SECTION Page No.
ENGINE AND STARTER MOUNTING

* Belt, Starter/Generator, Adjuster, Starter/Generator, Engine Guard, Isolator ..........cccccevcveeernnen. K-1
FRONT SUSPENSION

* Front Axle, Leaf Springs and Idler Assembly, Hub and Spindle, Tie Rod.......ccccocoviirciiniicnennnen. L-1
FUEL SYSTEM

* Fuel Gauge, Fuel Pump, Fuel Tank ASSEMDIY ...t M-1
REAR AXLE

* Axle Tube, Axle Shaft, Shifter Cable Bracket ..........ueeveiriiieeciieieeeereeeec et ee e eseenes P-1
REAR SUSPENSION

* U-Bolt, Leaf Spring Set, ShoCK ADSOIDET .......ooviiiiiiie et Q-1
SEATING AND BAGHOLDER, GOLF CAR

* Seat Bottom, Seat Back, Hip ReStraint..........ccceev i e s R-1
SEATING, 4 CADDY

* Front Seat Bottom, Front Seat Back, Hip ReStraint.........ccccoovevecveiiie s R-5

* Rear Seat Bottom, Rear Seat Back, Hip Restraint ..........cccoceiiiiiccii e R-6
SEATING, 4 CONVERTIBLE CARRIER

* Front Seat Bottom, Front Seat Back, Hip Restraint.........cccocooiniicin e R-9

* Rear Seat Bottom, Rear Seat Back, Hip Restraint ..........ccccvveveieree v R-10
STARTER/GENERATOR

* Brush Holder Assembly, Pulley, Terminal ASSEmDBIY ... S-1
STEERING

* Rack and Rod Assembly, Steering Wheel, Tie Rod ASSemMbIY ........cocovvriverrrccernveen e T-1
TOW BAR, PERMANENT

¢ TOW Bar, TOW Bar HItCh.......ooooiiiii ittt ettt ettt ese e e sa e s s U-1
TOW BAR, CASUAL

L Lot = E=T GO 1= = (oo TP U-5
WEATHER PROTECTION, GOLF CAR

® SUN TOP KL e ettt et et e e st bt s e e st e s sae e e e e e nee e ene e e V-1

* Windshield Kit-Split Screen, Windshield Kit-Solid, Rear View Mirror Kit ..........cccccceveiicinnniencnennn. V-2

* Weather Enclosures, Golf Bag Cover/Rain Curain.........ccccveveevccveerniessee s eseee s ee e V-3

WEATHER PROTECTION, 4 CADDY

® SUN TOP KL e ettt et et e e st bt s e e st e s sae e e e e e nee e ene e e V-7

* Windshield Kit-Split Screen, Windshield Kit-Solid, Rear View Mirror Kit ..........cccccceveiicinnniencnennn. V-8
WHEELS AND TIRES

* Tire, Wheel Rim, Valve Stem, Chrome Hubcaps, Spoke Hubcaps.........ccccccviveiceini i, W-1

iy Service Parts Manual



GENERAL INDEX

SECTION

SPECIALTY PRODUCTS:
Special Tools......cccovvvirccieneeeeenn,

Enging Oil ....ccoooiriiiriiienceeee,

ACCESSORIES:

Accessory Listing .......cccceeeveeeneee.

Page No.

........................................................................................................ Appendix - A
........................................................................................................ Appendix - A
........................................................................................................ Appendix - A

........................................................................................................ Appendix - A

........................................................................................................ Appendix - B

Service Parts Manual




GENERAL INDEX

vi

Service Parts Manual




HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:

¢ GENERAL INFORMATION
¢ |LLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

Title

Title

SHEEN

A
=

=

”

S \\\\\\\\\\\\\\\\

5
== S

an
ST N

SR
> R

SR
\\\\\\\\\\\\\t\

=

S ~

\\\\\QQQQ\\\\\\\\\\\

\\\\Qti\\\\\\\\\\

\\\\\\\\\\\\\t\\
.
-

\\\\\\
m

\\\\\\\\\\\ e
\\\\\\\\\\\\\\\\\\\\\\\\\\\
S —

R

S S
S
SNy
\\\\\
N
S

&
&

&

Left hand illustration page
(continued on right hand page
if required)

Parts list (continued on
rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

¢ Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual




ACCELERATOR Gasoline Vehicle

1 - Includes ltems 2 - 43
40 - Includes items 41 - 44

won|wa,  Part of Frame
e

P,

g /45

Page A-1 Service Parts Manual



Gasoline Vehicle

ACCELERATOR

83 - Includes Items 84 - 94
104 - Includes ltems 105 - 117

s 0]

/

@{72 71
@ o 0

>~

67
A> 66 s, oo
® " g

64 - Includes Items 65 - 72

Belt Cover
on Engine

86 - Includes Items 87 - 94

Service Parts Manual

Page A-2



ACCELERATOR

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 72062-G01 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2-44) .....ccoveveevecceeeeeeeecceee e 1
2 70116-GO1 ACCELERATOR PEDAL BRACKET. ..ottt 1
3 00684-G6 SCREW, #8-32 X 3/4" LG ..eereiiiriiiietineciette st e s a e s e s 4
4 25853-G02 PEDAL BOX AND COVER ......cctie ettt e sseee s ae e s 1
5 00684-G6 SCREW, #8-32 X 3/4" LG .eeeeeeeeeceee et sctee e ree s see e sre e e s s e e e s s 4
6 25861-G01 MICRO SWITCH ...ttt s e e ae e s saneaaenan 1
7 00982-G01 SCREW, 4-14 X 5/8" LG ..coieceeeeee et st et sssee s sne s s s ne e ee e s s 2
8
9 72066-G01 CONTROL ARM ...ttt ettt sttt st e s s a e s e 1
10 23860-G1 BEARING ... ..ttt ettt a e s s sae e e e s s e e e s snneaaenan 2
11 24621-G1 NYLON WASHER, 5/16".......ooiiccie e sctie st esteeseee s e ssve s s ne e e e s s 2
12 12064-G1 L S o N N1 R 1
13 25768-G01 o A O I = (0 | B U 1
14 72199-G01 PIVOT BRACKET ..ottt e s e e s e a e s s aae s 1
15 14390-G1 LOCK NUT, 3/8-24 ... oo ectee e eteeste e s see e te s s s s sae s sssn s snae e e e e snnee s 1
16
17 72198-G03 MICRO SWITCH CAM ... ..ttt s e s e saneaae s 1
18 00550-G4 LOCK NUT, B/16-24 ..ottt ee s siee e seane e sesae s e e ses e a e s ssneaaenan 3
19 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ..cecceeeeeee s eeeee e tee e sre s e s e e e e 1
20 72074-G01 CONTROL ARM LINK ....ooiiieiieie et e e see e eree s e e sere s e s s e e e e snnee s 1
21 72225-G01 SHOULDER BOLT, #10-24 X 11/16" LG...cotiiiiieecceeee e 1
22 00532-G4 LOCKNUT, 5/16-24 ....ceeiiiiieee e eciieeeesciie e st eeseaae e e sssae s e e ss e a e s ssneaaenan 2
23 17677-G1 SPRING RETAINER .......oiiiieeeeie ettt see s s 1
24 17979-G1 ACCELERATOR ROD BUSHING.........cccorirrceeeerecrceeeereee s ssee s e esseee s 1
25 73046-G01 COMPRESSION SPRING .....coiiiiiiiiiin ittt ee e s e s 1
26 17677-G2 SPRING RETAINER ....cooiiieiie ettt 1
27 72072-G01 ACCELERATOR ROD .....outiiiiieccteer et ee e e s aee s seeseren e s svee s ssneesnssne e s snnas 1
28 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......cctriiries et ecceee et s e e s 1
29 10386-G3 CLEVIS PIN, 5/168" X 1" LG wereiiiiiiiriiessiiettescene s sieeae s n e s e s s 1
30 17838-G1 NYLON BUSHING ....oooiiiiiiei ittt e e s e s e e s snneaae s 3

Page A-3 Service Parts Manual




Gasoline Vehicle ACCELERATOR
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 17255-G1 TEFLON WASHER, 5/16".....c o ceee ettt st e ree e s s s s 1
32 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...veieeieeieseseeieseeesiesesaenessessaeseeseessessenseseens 1
33 70134-G01 PEDAL PIVOT PIN ...ttt ee e e e sa e sn e e 1
34 00986-G01 PUSH NUT, 9/32" ... seeieierertene s seessese e seeese s ene e se s s e esessesseses 1
35 14390-G10 LOCK NUT, #1024 .....ooeeeeeeereeieniese e seeee e sseene e sesns s seenessenseses 1
36 12730-G1 WHEEL BEARING GREASE (NOT ILLUSTRATED).....cccecteiteneereeeesienee e A/R
37
38 72201-GO01 WIRE HARNESS (PEDAL BOX) ....coueruiiuererereeeereeeeeeesesseenseseesessessesessenns 1
39 72065-G01 ACCELERATOR CABLE ........cuooieteeeietetesiesiete ettt srasne e 1
40 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ........... 1
41 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) .......... 1
42 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...ooreeeeeeeee et 6
43 27512-G01 ACCELERATOR PADAL PAD .....oooteieieteteiesieee et 1
44 * ACCELERATOR PEDAL
45 00827-G8 CARRIAGE BOLT, 1/4-20 X 1" LG .eoveeerererreerereeeeeseeeeeee s eseseesessesseseeseeas 2
46 11027-G2 K10 G\ LI o 2
47 00715-G2 BOLT, 5/16-18 X 13/16" LGttt e e s 2
48
49
50
51 25693-G04 CHOKE CABLE (WITH NUTS) ...cecueiiiieieetee et aeeeeceaesaesesae s e e sensesaeseeseens 1
52 00568-G4 LOCK WASHER, 9/16" ......ooeeeeiesieiese e seesie e seeseeessessaeaesessaesaeneensnssessnneeseens 1
53 00545-G4 NUT, 9/168-18 oottt s s nne s 1
54
55 72155-GO1 RETAINER ......oooeeieceeeteeeeeeeee s tes e eneessessses s seneessessssssesses s sssessssssessassensnenns 1
56 72154-G01 CHOKE CABLE ADAPTER.........ccoetiieeeieetee et aeseenceae e aesae e e ssnaesannenseens 1
57
58 00544-G4 JAM NUT, 5/16-24 ...ttt sttt s sa e nas 2
59 25737-GO1 CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62)......cccccceveeeceneennee 1
60 23722-G1 ADJUSTING ROD (SHORT) ..vtiicreieeieseeeeieeeeesscsaesesesssssaeseessassesseseessens 1
Service Parts Manual Page A-4




ACCELERATOR

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
61 24465-G1 BALL JOINT SOCKET ....oiiiiervceir e ceeesrtee s seeeser s seveeesseeessssee s snneeseeessnneens 2
62 00526-G4 O I 0 72 SR N 2
63
64 25760-G01 CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 25759-G01 CARBURETOR PIVOT ...ooiiieiieie e ccteeesee s seeee e sssee e snesse s s e e senessnnees 1
66 23860-G1 BEARING ... ..ttt ettt a e s s sae e e e s s e e e s snneaaenan 2
67 24621-G1 NYLON WASHER, 5/16".......ooiiccie e sctie st esteeseee s e ssve s s ne e e e s s 2
68 25768-G01 L YL T | I 1
69 12064-G1 PUSH NUT, 5/18" ...ttt es s sieae e sssae e s sae e e a e s ssneeae s 1
70 24479-G1 BALL JOINT BALL ...ctiiiiiiiiie it ee s siee e e seeae e sssae s e e s s e a e s snneaaenan 2
71 00565-G5 LOCK WASHER, #10 ... eeeiiie et seee e see s s s e e n 2
72 00526-G4 L - e 2
73 72197-G01 PIVOT BRACKET ... ettt sttt e e se e e st e e e s nr e ae e s snneaeeesnan 1
74 14390-G1 LOCK NUT, 3/8-24 ......uriiei i ecitiee st eettte e seete e e s stee e e e sastae e e s sssae e e e snseaeaesnanee 1
75 00414-G8 BOLT, 1/4-20 X 1" LG ..oee e ceeie e eete e st e s e see e saae e ssaee e s s e e e s svee e enns 2
76 14390-G4 LOCK NUT, 1/4-20 ....eeeeeeeeeeeeeeeereeeeseteeeseeeessveeessses s ee e s sveessneeesssseessnssesnssersssnnes 2
77
78 72254-G01 THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81).............. 1
79 72255-G01 ADJUSTING ROD (LONG) ......oieceeirieieesereeeieeeseee s sveesereeessseesssneesssseesssnnes 1
80 24465-G1 BALL JOINT SOCKET ....oiiiiervceir e ceeesrtee s seeeser s seveeesseeessssee s snneeseeessnneens 2
81 00526-G4 O I 0 72 SR N 2
82
83 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94)........ 1
84 25655-G01 BELLCRANK BRACKET.......coiicvtieeeeerrrtee s eeeesee e sevee e s sen s sssane s snneeseeessnneens 1
85 14390-G1 LOCK NUT, 3/8-24 ....cceeiiciieee ettt te s siee e seaae e e s ssae s e e sssae e e s ssneaaenan 1
86 25763-G01 GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) ......cccccu...... 1
87 25762-G01 GOVERNOR PIVOT ...t eieccctie et ssee s e s seee s sveeesee s ssveeesnnee s ssneeees 1
88 23860-G1 BEARING ...ttt se e e se e s s e s e sre e e eee s sneeeenns 2
89 24621-G1 NYLON WASHER, 5/168" .......iiiiiiicietee st s s 2
90 25768-G01 PIVOT ROD ...ttt ne e s 1

Page A-5 Service Parts Manual




Gasoline Vehicle ACCELERATOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 12064-G1 e S o 1 R 1
92 24479-G1 BALL JOINT BALL ...uviieteieeie ettt nen e 2
93 00565-G5 LOCK WASHER, #10......ceiieieeieieeeeieeeee e e e eaese s s e e sensenas 2
94 00526-G4 NUT, #10-32 ..ottt e s e sse e 2
95
96 00276-G6 BOLT, 5/16-24 X 3/4" LGiu..ueeeeeeeeseeiesesieseesie e seeseeessesseesaesessessseneessnssessnneeseens 2
97 00565-G8 LOCK WASHER, 5/18" ....c.orieiieriereraresterersersseseseesseseseessesseesessssnseseesessessesessenas 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102)....cccceeeceeeceenne 1
100 | 23722-G1 ADJUSTING ROD ...ttt a e ss e e st s e ssaaessensesrens 1
101 24465-G1 BALL JOINT SOCKET ...cctieieiereriiniere e seeserseseseeene e sesneesesesnesnsesseses 2
102 00526-G4 NUT, #10-32.. ettt s 2
103
104 | 25690-GOf1 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105 | 25765-GO1 GOVERNOR BELLCRANK .......coiiirii e reeneeseseeseesse e en e eseesesseseeseens 1
106 | 24479-G1 BALL JOINT BALL.....utieiirieiereecenie e seesse s e seeesne e e 1
107 | 00734-G5 LOCK NUT, #10 - 32...eeeeeieeeteeieiesesesiestese st ss e seeae e neasa s e e e snssensenes 1
108 14390-G4 LOCK NUT, 1/4-20.. . ettt e e ne e s 1
109 | 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 | 22752-G1 GOVERNOR BRACKET .....eeotiiiee e reeseese s seeeessesse s sesesssensenes 1
111 25274-G1 GOVERNOR ROD ......ccooiiieieiee ettt aee e a et 1
112 22754-G1 BUSHING ...ttt e e s e e e st ae e e s snrrae e e s nanes 1
113 25661-G01 CUP WASHER ...ttt st e s s e s s s s e 2
114 | 23578-G1 COMPRESSION SPRING .....cooeirerrene e seseesse e 1
115 22754-G2 BUSHING ...ttt e e s e e e st ae e e s snrrae e e s nanes 1
116 | 23859-G1 GOVERNOR ADJUSTER ......ooiie ettt 1
117 00526-G4 NUT, #10-32 ..ottt e s e sse e 1
118 00491-G4 SETSCREW, 1/4-20 X 1/2" LG ..oerieee et vceee e sscee s see e ee s ssne e ee e s 2
119 25738-G01 SPRING ..ot e e e e e e anes 1
120 25286-G1 SAFETY SEAL, 3/8 ...ttt ettt e e see e e e se e e e nea e e e e aneeas 1
Service Parts Manual Page A-6




ACCELERATOR

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
121 12064-G3 S o N N R T S 1
122
123 25653-G01 ACCELERATOR CABLE BRACKET ..ottt sscenee e 1
124 26826-G01 LOCK WASHER, BMM ......coiiiiiieiir st vte s e sseee s svee s s e e s sve s ennae s e s snnes 2
125 26827-G01 NUT, M8 X T.25MM ....cuiiiiiiiiiiiii sttt st sere e s re e e e e e e sseen e e s e 2
126
127 72055-G01 ACCELERATOR CABLE BRACKET ......uiiiiieeiterreeeseeeeeveees e e s sveeessene s ssseeeenes 1
128 17618-G1 WIRE TIE ...ttt et 7
Page A-7 Service Parts Manual




Gasoline Vehicle

ACCELERATOR

Service Parts Manual

Page A-8



Gasoline Vehicle

AIR FILTER

Ignition Coil

2 >
m) \NTA o))

[ A )

1 et )

Service Parts Manual

Page B-1



Gasoline Vehicle AIR FILTER

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 26727-G01 CARBURETOR / AIR BOX GASKET .....cocvicireererienrerereennesesesssesseseeseessessesensns 2
2 26728-G01 CHOKE BRACKET ...ooiieiieiietteceieeteeeseeeeaeseeseesaessessessesses e ssassasssssessnssssnsssensan 1
3
4 23726-G6 L Y 0 =1 = T 1 - 4
5 72178-G01 HOUSING ...ttt e st s st e s st e s e s e e s e e e sse e e sanne s sene e eanneen 1
6 51400-G1 LOCK WASHER, 6 MM........ccuiiieieeiiieeeeieeese e see e sae e seessesseseeseessesnessennas 2
7 13632-G1 NUT, MB X Tttt ettt e s st e e s s e 4
8 72529-G01 BAFFLE ..ottt ettt st 1
9 72514-G01 STUD, M8 X 1 X3 MMLG. ...ttt et sree et e e sr e e e 2
10
11 72147-GO1 HOUSING MOUNT GROMMET ......ooi et e seesne s e e 2
12 23726-G7 LY 0 = = T T 1 2
13 26671-GO1 BOLT AND WASHER, M6 X 1 X 30 MM LG ..ot 2
14 26701-G01 WASHER, B.5MM ...ttt st e s s ae e e s s ae e e s sneaae s 2
15
16 72368-G01 AIR FILTER ELEMENT ..ottt e s e seenne e 1
17 72179-GO1 AIR FILTER COVER ..ottt te st st ae e st e see s 1
18 72145-G01 LAT CH e e a e e e e anaes 3
19
20 72146-G01 N 1 1Y = 1
21 00614-G5 SCREW, #8 - 18 X 5/8" LG...ccueeeeveeieeeieieiteniesiesaestesiesesseseseessesssseessnssesssssesss 6
22
23 72151-G01 O o 0 1
24 74093-G01 LABEL (WARNING) ....ccverterirrinererseesieseseeseesessesseeesesseese e sessessesessesssessesensns 1

Service Parts Manual Page B-2



Gasoline Vehicle

BODY AND ASSOCIATED PARTS

1 - Includes ltems 2 - 5

Service Parts Manual

Page C-1



Gasoline Vehicle BODY AND ASSOCIATED PARTS

N

Service Parts Manual Page C-2



BODY AND ASSOCIATED PARTS Gasoline Vehicle

1999 and later Golf Cars Only

110
111
112
113

All 1998 Models Only

Page C-3 Service Parts Manual



Gasoline Vehicle

BODY AND ASSOCIATED PARTS

ltems 94 - 108 Are For Use On
4 Caddy/Shuttle2+2/Convertible Carrier Models Only

VIEWED FROM
FRONT OF
VEHICLE

42

Convertible

/

AT

Carrier

138 - Includes Items 139 - 142

139

141

<

Service Parts Manual

Page C-4



Gasoline Vehicle

BODY AND ASSOCIATED PARTS

Reinforcing Plate

114 - Includes Items 115 - 117

SAND BOTTLE DIVOT REPAIR KIT

BASKET DIVOT REPAIR KIT

119 - Includes ltems 120 - 122

127

CENTER BASKET KIT

124 - Includes ltems 125 - 128

Service Parts Manual

Page C-5



BODY AND ASSOCIATED PARTS

Gasoline Vehicle

Front of Vehicle

136

MESSAGE
HOLDER

COOLER JUG
AND BRACKET

o
[s2]
—-—

RAKE HOLDER AND RAKE

BOX COOLER
AND BRACKET

..I
[s2}
—

Page C-6

Service Parts Manual



N

BODY AND ASSOCIATED PARTS

Gasoline Vehicle

Page C-7 Service Parts Manual



N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 -5) .cvvcvevvvveevceeeene 1
2 71153-GO1 BALL DEFLECTOR (PASSENGER SIDE) .....c..cccooveiiiiiiiieee i eceeeeee s 1
3 71154-GO1 BALL DEFLECTOR (DRIVER SIDE)....ccciicccieiiiiiiieeeeeciieee s sciee e e seeene e 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LG ..veervceee e e retee s e s serssevee e see e sssee s snaessee s snnees 6
5 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) ...ccvviiveeeeie e 1
6 27826-G01 LABEL (SAFETY ) ittt ettt sttt e s s e s e e s a e e s 1
7
8 71413-GO1 SPLASH PANEL.....ccciiieie e e sttt e st s e e st e s s e s s ene s svee s ennne s aneessnnes 1
9 01036-GO1 SCREW, #10 - 24 X 3/4" LG. (TO EARLY 2000 PRODUCTION)......cccecvvveeerrns 4
10 11098-G7 LOCK NUT, #10 - 24 (TO EARLY 2000 PRODUCTION) ....cccvevcririieiere e, 4
11 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG. (LATE 2000 PRODUCTION)................ 4
12 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..coooeeeceeeeeeeeereeenvcee e e sseee e s sevee e 1
13
14 71115-GO1 VINYL TRIM ...ttt sttt st ee e st e e e st e e e s sr e e e e e snreaeaesnanee 2
15 71055-G01 RIVET, 3/168" X 3/8" LGi...co oo e s ceeeeree s te s s see e s e s svae e e eessve e snene s sseeeenns 10
16
17 01038-G01 SCREW, 1/4 - 20 X 1/2" LG uetteee ettt siee e ssae s e st ae e e s e eae e e 4
18 16469-G7 WASHER, 1/4" ...ttt et a e s s s ae e e e s s sae e e s sneaaenan 2
19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..coooeeeceeeeeeeeereeenvcee e e sseee e s sevee e 2
20 27166-G02 FRONT SHIELD ......ooiiieiieie et st s s ste s s e s e e s ssne e e eesve e sane s sneeeenes 1
21 71015-GO1 FRONT SHIELD BRAGCE.......... ettt e s s s 2
22
23 71510-GO1 UPPER FLOORPAN ......ooiiie et sectee e ssee s sseesseee s ssneesseeeesaveeesnenessneeeenes 1
24 70451-G01 LOWER FLOORPAN.......cooiciereceeeertesecteseseeesstesssnsessaeesssnesse e eesaseeesnnnessasereens 1
25 70452-G01 ACCESS COVER.......cc ottt e s e e s ae s 1
26 14601-G11 RIVET, 3/168 X 9/168" LG ...evviiiiiieeii ettt e s s 16
27
28 70048-G01 T 10 ] 1 L SRS 1
29
30

Service Parts Manual Page C-8




BODY AND ASSOCIATED PARTS

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 71051-G** 010 1SS 1
32 71055-GO1 RIVET, 3/16" X 3/8" LGi...ueiiiiiiiiieee sttt e eee s e e s e s s a e 9
33 10570-G11 RIVET, 3/16" X 3/4" LG ...uetieiiieciieee ettt te e s e s e e s s ae s a e 2
34 71056-G01 BOLT, 5/16 - 18 X 5/8" LG. ...oeeiieieeeceie et scee s ee e ssee s seee s e s e e e s an 4
35 00570-G2 WASHER, 5/16......eeiieie et et e st e e s e st e st s s e s e e e s e e e s ene s sneeeenns 4
36 00438-G6 BOLT, 5/16 - 18 X 3/4" LG (WITH TOP) .ccei ittt 2
37 00571-G2 WASHER, 5/16" (WITH TOP) ...eiircceie et er e see et e sse e e s seneessvne s snee e 2
38
39 71037-G02 E-Z-GO NAMEPLATE (GOLD)....ctttiiiiiiiiseiieeeeseete s seeee e e s 1
40 12064-G3 PUSHNUT, 3/18" ...ttt sttt e e s ae e e s e s naseae s s e nanne s 2
41
42 * SERIAL NUMBER PLATE ........otiitieccee e e seee e e ssee e sse s sssee s s sveesseee s sneeesnnns 1
43 * L O o Y 1 TSP 1
44 01041-GO1 RIVET, 5/32" X 7/8" LG ...uvvteiiiieeeetesceiiete st e s e s a e s sae e s s e s e nanne s 4
45
46 70244-G02 SPLASH PANEL.....cccciiiittie e creeeseeee e e ssvte e e sve e st e s sveessseee s sseesennnesnssneessnns 1
47 70245-GO1 BATTERY TRAY ...ttt ettt st a e e s e e s e s neae e e e nanne s 1
48 00715-G2 BOLT, 5/16-18 X 13/168" LG ...ttt s 8
49 22744-G1 BAGWELL NOISE SUPPRESSOR........ccci it rreee e s s sne e e e s 1
50 71812-G01 FENDER LINER (PASSENGER SIDE) ..ccccoovveiterriieeeeeesreree e eesseeessenesssseeeees 1
51 71812-G02 FENDER LINER (DRIVER SIDE)...c..ccuuuiiiiiiiiite st ceeee e e sene e 1
52 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..oco ittt 8
53
54 70440-G01 SEAT FRAME........ooo i eeeee et creeestee e s e ssaee e sre e s e e s sre e s e eee s sneeesnneesnsseeessnnes 1
55 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ...ttt 2
56 72112-GO1 SEAT WRAP NOISE SUPPRESSOR .......ooooiiiiieee sttt senne e 1
57 71912-G** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 59, 60)........c........ 1
58 71334-G** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 59, 60).....c.cccccvevveennnne 1
59 71318-GO1 BAGWELL LINER.....cci ittt site e srrae e seae e s sr e s sasr e e e s nan 1
60 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LG. ....coviiiiciiie et 26

Page C-9 Service Parts Manual




N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
61 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) .......uurviiiiireeervceeereeeesseeeenene s ssee e 1
62 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE).......ccccoeeiiiiiiieiee e 1
63 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ..ooi oottt s 8
64 71320-GO1 ACCESS PANEL .....ooiiiieccceie e rcte s seeste s s eesseee e sse e s ssae s see e s s reeesenesssereenns 1
65 71002-GO1 SCREW, #8 X 5/8" LG ....oeeiieieee e st rtresste s seessee e s sves s s ee e s ssvee s snnae s ne e s snnes 5
66 71364-G02 B I 1 TSROSO 1
67 10570-G12 RIVET, 1/4" X 1/2" LG eeeeiecie et secee s s ste s ssee s s e s s e e e eesveeesnene s sneeeenes 4
68 10570-G10 RIVET, 5/32" X /168" LGi.....eeeer ettt e et ssee s eee s ssae e e eessve e e sene s sseeeenns 6
69 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 5/8" LGi.ccoecceeieeeiiiteseseeee s e e s sene e 2
70 71609-GO1 SEAT HINGE PLATE ..ottt sree e srae e e s st e e e e e ae e e 2
71 10570-G11 RIVET, 3/168" X 3/4" LGi...oo oot ctee et s te s ssee s s e e s snae e e eesvn e e snane s sneeeenns 4
72 71336-G01 REAR BUMPER (EARLY 1999 GOLF CARS ONLY).....ccvvciirirrrrrceeeerneereeeeenes 1
73 00559-G8 WASHER, 5/18" ..ottt ettt sttt st e e es e e s s sa e e e e s s sae e e s s saeaaenan 4
74 01039-G01 BOLT, 1/4 - 20 X 5/8" LG ...uviieii ittt ettt ene e s a e e s e ne e s e nanne s 4
75 71945-G01 BUMPER PLUG (EARLY 1999 GOLF CARS ONLY) ....ccccvrriercerrrreeneeee v 4
76 14601-G17 RIVET, 3/16" X 916" LGi..neee et ste s e e e s svne e eessve e eene s saee e enes 4
77 71456-GO1 NOTCHED REAR BUMPER (1998-99 4 CADDY/SHUTTLE2+2) ......cccceeuuueen. 1
78 71398-GO1 BOLT, 1/4 - 20 X 1 1/4" LG ooeii ettt ne e s e 4
79 71455-G01 BUMPER PLUG .......ooiiiiee e rstee s eessste e s sve e e s s ssse s s sae e s e s sanne e s e ee e sanneenn 4
80 71451-GO1 REAR BUMPER (1998 GOLF CARS ONLY) ....uoriiiiireeeer e eereesseeeerene s vsveeeenes 1
81 16816-G4 RATCHET FASTENER.......cooii ittt 2
82
83 71501-GO1 ROCKER PANEL (PASSENGER SIDE) .......ccccocvriiieereen e eceee e s 1
84 71502-G01 ROCKER PANEL (DRIVER SIDE) ....cc.ccceiirieraceeeerererseesseesseeessveesseresssseesnns 1
85 15058-G4 RIVET, 3/16" X 15/168" LG ..eveiiiiiieiiiecieee s te e s e s e e s s se s s 2
86 23726-G7 SPACER ... et e e e e s rraeeesnne 1
87 23726-G6 SPACER ...ttt e e s s e e nae e e e e e nanes 1
88 71507-GO1 SILL PLATE (PASSENGER SIDE)........cccitirretiiireeercereesreesseesssveesseeesssveeesens 1
89 71507-G02 SILL PLATE (DRIVER SIDE) ..ccci ittt ettt sine e sree e e eee e 1
90 16705-G1 BOLT,1/4 - 20 X 1" LG.(STAINLESS STEEL) ....ccccccciiiee et 4

Service Parts Manual Page C-10




BODY AND ASSOCIATED PARTS

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
AN 23726-G4 SPACER ... e et e e e eeee e enes 4
92 00891-G2 LOCK NUT, /4 = 20 ettt te ettt en e e cee e e e e e e s s neaeaeaaeaeannan 4
93
94 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE).....cccceevvevvceeecrreecceee e 1
95 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) ....cccccvvvieeeeee e 1
96 00427-G4 BOLT, 3/8 - 168 X 1 1/2" LG coei oo ecitieeete e ecitieeieeae e e e e e s nae e neae s e e a e 2
97 00560-G1 L 2N = T 7 10
98 11098-G5 107 S [ I 7 T - TP 10
99 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ...uuiiieeiieeee et ee e cnene e 2
100 00426-G8 BOLT, 3/8-16 X 1" LG ..euieeiiiiee e eceiitieiete e e e e ee e ntee e eee e e s e s e e s as s aeaeae s aeaeannan 2
101 74149-GO1 VALANCE PANEL ...ttt ettt e eeeee e e s st e e s sae e e e e s e 1
102 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG. ..coo ettt s 4
103 19853-G1 END C AP, 17 ettt e ee e e e e e e e e e e s e e e e s e e e e s s e n s snsaraeaaeaeaeaaeas 2
104 70361-GO1 FOOTREST ASSEMBLY (INCLUDES ITEMS 105 - 108)...ccccccciiiieiicre e, 1
105 74129-G01 REFLECTOR ... ..ottt ettt e e et ee e et e e e e et e e s e e nnreeas 1
106 74132-G01 LABEL (WARNING)......cciiiiiieeiercer e treseee s e e ssveee s sneesser s ssveeessene s sseeeenns 1
107 70362-G01 FLOORMAT ...ttt e ree et e e e e e e e e ae e e eaeaea e e e e s s aassrsaeaeaeaaeasansan 1
108 70350-G01 FOOTREST ...ttt er e e e e are e e e e e s e e e e s s s arsaeaeaeaaeaeaeanan 1
109 23676-G1 DECAL (FREEDOM) ......ooiiiiereceieereieseceee e seeesseesssneeeseee s ssneesseeeesaseeesnanessasereenns AR
110 27504-G01 DECAL (FREEDOM HP) .....oooiieieeiesectee et stee e e eee s snneesee e ssve e e snene s sseeeenes AR
111 35434-G01 DECAL (SHUTTLE) . ceitiiiiiteiis st tesciiiete st e e s e ne s e e s sasae e s ae s s e nasse s AR
112 | 35430-G19 | DECAL (242) cieeeeeeeeeeeeeeeeeeeeeeeeeee e eeeseseeeseeeseseess e ses e ses e seseseseesesesssseseneeseneeenens AR
113 | 75178-G01 | DECAL (4 CADDY) w.ooooeeereeeeereeseeeoseseveesese e seseeeeseseseesesessesesesseesessesesesseseseenes AR
114 75009-GO1 SAND BOTTLE DIVOT REPAIR KIT ...t eceeee e 1
115 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGttt ees e tieecee e e e e e e snsesneneae s e e e e 1
116 27374-G01 SAND BOTTLE HOLDER......... ..t e e e 1
117 27373-G01 SAND BOTTLE......c ettt ettt e s e e s s e e e s nar e s s nneeeeean 1
118
119 75007-G02 SIDE BASKET KIT ...ttt et ee e s e s e e ae e e e e s e e e e s s e neneaaeas 1
120 75460-G01 SIDE BASKET ...ttt ieieite st e e e e e e e e e e e e e e e e e s e s nnaesnraeaanaas 1

Page C-11 Service Parts Manual




N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
121 71102-G01 BOLT, 1/4 - 20 X 3/4" LGi.....eeeeeeeeeeeeceteeseeeseeesseee s svee s ser e sveeesnene s sseeeenns 3
122 01031-GO1 FLAT WASHER, 1/4" ...ttt 3
123 23300-G01 BASKET DIVOT REPAIR KIT (INCLUDES SCOOP)......ccccoovieicicirieeeecene e 1
124 75003-G02 CENTER BASKET KIT.....otiiiiiecreeertee e ssee e sveessee e s sveessseee s sveessnnnesnssnenssnnes 1
125 75461-G01 CENTER BASKET ...ttt rctee et ste e see st s s e s sse s s e s e s sannee s 1
126 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGiurvveeiiiiiieee e ecieiee e siiee e e s sere e e e sesae e e s ssae e e e senssaeaesnanes 3
127 01031-GO1 I Bt o e 3
128 01032-GO1 PLASTITE SCREW, #10 X 5/8" LG ....oevvieeeeveeeeeee e reee e see s eseeesssee e 2
129
130 75170-GO1 COOLER JUG AND BRACKET KIT ..o ccitteee it eiee e sciee e e sree e e seeee e e 1
131 75344-G01 BOX COOLER AND BRACKET KIT ..coe it e et s e e s 1
132
133 25885-G01 RAKE HOLDER ...ttt sttt e s e e s e 1
134 00989-G06 SQUARE HEAD BOLT, 1/4 - 20 X 3/4" LGieeeeiiciciieee i eciieeeescine e e seieeee e sseeee e e 2
135 11027-G2 LOCK NUT, 1/4 = 20 coiiceeeeeee et eerete s cee s e seeesste s ssnse s s ee e s ssne e s e e e sveeesnanessneeennns 2
136 14735-G1 Y PR 1
137
138 75183-G01 TWO BAG ATTACHMENT KIT ..eeiiiiiieeei et ee s eve s ee s as s ssnenae s 1
139 75188-G01 BAG ATTACHMENT ....ceiiiiieeeteeveer e tresee e see e ssvee e s e s e e s e e e s sene s sseeeenes 1
140 22238-G2 KNOB, 3/8 - 16 X 1 1/2" LGi..ceeeeee et sene s se e er e s e sene s ssne e enes 1
141 17255-G1 TEFLON WASHER, 5/18" .....oeeiiiiiiee et 1
142 75187-GO1 SUPPORT BRACKET ...ttt ettt sttt srae e s e e s saea e s s sneene s 1
143
144 75355-G01 FOUR BAG ATTACHMENT KIT ...t eseee s svee s eessvee e srene s svee e 1
145 * TOP ASSEMBLY ...ttt ettt s s nea e s nne s 1
146 * BOTTOM ASSEMBLY ...ttt it scrie e srrae e ssree e s sere e e s sasrae e e e nans 1
147 17651-G2 CLEVIS PIN, 5/18 X 1 1/4" LGi....eeereeee ettt e s s 1
148 28129-G01 [ N A=Y SR 1
149 17651-G2 CLEVIS PIN, 5/18 X 1 1/4" LGi...uiiieii et ee s e e e s 1
150 17651-G3 CLEVIS PIN, 5/18 X 5/8" LGi.....ccceeeeie sttt ssiae s ee e e snen e 2

Service Parts Manual Page C-12




BODY AND ASSOCIATED PARTS

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 00559-G8 WASHER, 5/18" ...ttt ettt e s e e s e s e e s e nnae s 3
152 28129-G01 PUSH NUT, 5/16" ...eeeeiiiie e eeecetieectree e e e e e esnesaeeeae s e e s e s e s s e neaaeaeaeaaeas 3
153 * CLEVIS PIN 3/8 X1 1/4"LG ...ttt ceiniercee e e e sneneaae s 2
154 00560-G1 WASHER, 3/8" ...ttt et e s e e s e e s e nnaeeas 2
155 * e 11 I N1 R - L 2
156 13728-G1 RUBBER BUMPER ...ttt rie e e e e s e e e nannaes 2
157 00150-G6 SCREW, #10 - 24 X 3/4" LG ..ottt ee s s s e 2
158 00559-G5 WASHER, #7100 ...ttt e s s e e s are e e s s nnae s 2
159 00565-G5 LOCK WASHER, #10 ..t inieecee e s e e e snsesnee e e s e e e e e 2
160 00526-G3 NUT, #10-24 ...ttt er e e e e e rare e e e e e s e e e e e s s arsneaeaeaaeaeananan 2
161 * WARNING LABEL .........coo ettt et s s 1
162 75509-G01 MESSAGE HOLDER (ONE PIECE).......ccoiivier et 1
163 75496-G01 MESSAGE HOLDER ...ttt itie e e e e e e e e e s aeae s e e e e e nan 1
164 75109-G02 ASH TRAY KT ..ttt et e e e e s e e e e e e s ae e s eaeae s e e e e seensnnannans 1
165 27731-GO01 F ] N I = 7 U 1
166 27736-G01 LGN S 1
167 75108-G01 BRACKET ... ettt er e e e e e e e e e e e e e e e e s s s arsaeaeaeaaeaeanenan 1
168 00100-G4 SCREW, #10-18 X 1/2" LGi.cco ettt inieeeee e e e e e s 4
169
170 01038-G01 BOLT, 1/4 - 20 X 11/168" LG weeeeee ettt er e e e s s 2
171 01042-GO1 J-TYPE NUT RETAINER...... .. crtinier it s e esnie s e e s e s e e e s snannnes 2
172 71457-GO1 BUMPER STAY ..ottt ettt te e e e e e e e e s st e e e e ae s e e e e s s nsassneaeaeaaeaeananan 4
173
174 71515-GO1 REAR BUMPER (LATE 1999 GOLF CARS ONLY) ..cccccverrcriereeeenrceeeereeesreeeeenes 1
175 71514-GO1 BUMPER PLUG (LATE 1999 GOLF CARS ONLY)...cccceiiiiiieieeccene e 4

Page C-13 Service Parts Manual



Gasoline Vehicle BODY AND ASSOCIATED PARTS

N

Service Parts Manual Page C-14



N

BRAKES

Gasoline Vehicle

1 - Includes Items 2 - 28

2 Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual



Gasoline Vehicle BRAKES

N

30 - Includes Items 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual Page D-2



BRAKES Gasoline Vehicle

N

50 51 52 53 54
/] / /

47 - Includes ltems 48 - 57

59 - Includes Items 60 - 63 / // // /

®© =4 ]|

65

Page D-3 Service Parts Manual



Gasoline Vehicle BRAKES

88 - Includes Items 90 - 98, 100, 101 Front of Vehicle

89 - Includes Items 90 - 97, 99 - 101
90 - Includes Item 91
92 - Includes ltems 93 - 97

*98 - Includes Items 100, 101 116
*99 - Includes Items 100, 101 117
106 - Includes ltems 107 - 108

* E-Z-GO recommends ordering
Brake Adjuster Kit (items 98 or 99)
when replacing brake shoes.

Service Parts Manual Page D-4



BRAKES

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 28) «...veveoeeeeresereseseseeseeeseeseseseesssesseeesesseesssseseseeseneseeses 1
2 * BRAKE PEDAL......uotiiii ittt e e st ee e e e sesae e e s ssrae e e e snnaaeeesnanes 1
3 70265-G01 PARK BRAKE PEDAL ......octiii ittt srete et srn e ser e e 1
4 70274-G0A1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 -7) ............. 1
5 * SERVICE BRAKE PAD ...ttt 1
6 * PARK BRAKE PAD ....ccoi ittt siee e e seree e seae e e e e e e 1
7 15766-G1 OVAL RIVET, 3/16 X 3/8" LGi...uveeeeeercereeererevceeeesneesseeeesvesssseessssneeeenns 9
8
9 * SERVICE BRAKE PEDAL PLATE........ctiiii ittt ee s e s senen e 1
10 15932-G2 PIVOT PIN .ottt sttt e e s st e e e e serae e e s srae e e e nnnnaeeesnanes 1
11 11737-G1 TORSION SPRING ......ceiieeeeeeie et see e creeesssee s sere s s e e e snnee s 2
12 12064-G1 PUSHNUT, 5/16" ...t s vt e tee vt e e s e s e s s e s e s sve e s seee s sneeeenns 1
13 00737-G8 SCREW, #10 - 24 X 1" LG..uiiiiii ettt ee e e s ee e s s e s s en s 4
14 00739-G1 RUBBER NUT, #10 - 24 ...ttt 2
15 22362-G3 BRAKE PEDAL STANDOFF .....ooi it sseee s see s e e e e s sene s ssee e 2
16 27137-G01 CONICAL SPRING......ccceeieie s cctee et s rrtee e see st s s e see e s s s e s s e e e snnee s 2
17 11098-G7 LOCK NUT, #10 - 24, .. ettt sitee e st ee e e e st ae e e s st ae e e e ssaae e e s nanes 2
18 10606-G8 MICRO SWITCH ..ottt e et e e st e e sr e e e 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4" LGi..c.cceeee oottt seee et essee s sne e s 2
20 00559-G5 L ST | =1 TR 2
21 00559-G3 WASHER, #6 .....oeeiiieiieie ettt e s s ea e s e e nne s 2
22 00565-G3 LOCK WASHER, #6 .......ccceviiiiiiieee e eiieiee e siiee e e s siene e e s sesae e e s srae e e s senssaeaesnanes 2
23 00525-G5 NUT, #6 - B2 ottt st e e st e e s sese e e e e saeeee e e s sanes 2
24 * BRASS SCREW ...ttt st s e s e s s e s e s e e s nae e s snne e e 2
25 00567-G3 LOCK WASHER, #6 .......ccceviiiiiiieee e eiieiee e siiee e e s siene e e s sesae e e s srae e e s senssaeaesnanes 6
26 14628-G1 FASTON TAB ..ottt ee et e e st e e e e sanrae e e e nan 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT)......coiivieiiceeeeee e see e 1
28 17618-G1 WIRE TIE. .. oottt st s s s s 3
29

Page D-5 Service Parts Manual




N

Gasoline Vehicle BRAKES
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 70264-GO01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 31 = 39) weeiiieveeeeiereererseesereesee e sseeesessessenesseens 1
31 11737-G1 TORSION SPRING ....coceteteiesiete e siesese e eee e e e e sessae e s seesaesseneesrens 2
32 15932-G2 PIVOT PIN ...ttt te e sie e ie st see e saesse e e e e eae e ass e s eneensessannas 1
33 12064-G1 S o 1 Y 1
34 * BRAKE PEDAL.......coiiieeee ettt ere s e e e esa et e seeae e ns e esenesseassannas 1
35 70265-G01 PARK BRAKE PEDAL ........ocoiiiiiietieeeiieiteeeesseeteseesaeaessesees e e sssssesesnessenns 1
36 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 37 = 39) ..eeveeiieere e reeseree s se s s 1
37 * SERVICE BRAKE PAD ......ccooiiieereeienereeseese et s s e 1
38 * PARK BRAKE PEDAL PAD.........ccoootiiiieieeeeeeeceeeteneesesaeseeseesaesaesenseens 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG .ceveeueereeeeeirieineeiesesseete e seeseesse e ssensens 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LGi...ecuereeieeerereeeeeeecee e s sesse s e e 1
42 70581-GO1 FLANGED BUSHING .......cctii ettt ce e a et sae s see s saeseesaens 2
43 70676-G01 TORSION SPRING .....ooieieiteeeietese e eiestese e sese e ssee e e e e e s esse e essesae e e ssesennns 1
44 00643-G1 WASHER, 3/8" ...ttt st r st e et e s e e s e s e e e s e e esene s sneeeenns 1
45 11098-G5 O 10 G LU e 7 T - SRS 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57)....cccceeeiecee e 1
48 25882-G04 LINKAGE ROD .....cuiiiiierceierriesseee s sveessee e s st e ssee e s sveeseneee s sveessnnnesnsseenssnnes 1
49 00532-G4 L Y 1 T PR 2
50 * YOKE . ..ttt e e tesie e e sttt te et e se e s e e e se et e e e e et e se e e s sese e e neeseaaensensensneneas 1
51 23463-G1 COMPRESSION SPRING......ccoioiiieteieceiieite e scetesae s seesae e e ssesse e ssesseens 1
52 23061-G2 COMPENSATOR STOP TUBE .......oootrereiieeereereee e s 1
53 17979-G1 BUSHING ... ettt s st e ee e st e s sve e s s e e s e e e s e e e s seee s ssereenns 1
54 15121-G1 WASHER, 3/8".....cooi ettt sttt a e s e s e a e e e e nne s 2
55 28082-G01 EQUALIZER BRACKET .....coeteeieeietesesiesiesie e aee et assn s ee e seessenas 1
56 00963-GO1 SPHERICAL NUT, 5/16 = 24 ......ooeeeee e s e 1
57 11098-G9 LOCK NUT, 5/16 = 24.....eenieeeeetereerertenie st seese s sees e e eneeseensennes 1
58
Service Parts Manual Page D-6




BRAKES

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
59 70716-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 60 - 63) ..| 1
60 28082-G01 EQUALIZER BRACKET ...ooiei ittt erte e e serne e srae e e e sn e 1
61 28083-G01 BRAKE COMPENSATOR BUMPER ......co ottt 2
62 * BRAKE CABLE (PASSENGER SIDE).......cccccoreieritrerrieesereeeseeessene s veeeeenns 1
63 * BRAKE CABLE (DRIVER SIDE) ......oeioiiereeeeriesseeeeeeeesereessveeessenesssseeeens 1
64
65 12305-G1 RETAINING RING .......cceiiiiercceieeriesecees e ssee s sseesseee s ssne e s e e eesaveeesnanessaseeeenes 4
66 12416-G2 WIRE TIE ..ottt sttt sttt st s e s n e s s e ne e e e nas 2
67 10386-G3 CLEVIS PIN, 5/168" X 1" LGi..uttieiiciiieee e eiitie e scite e e s seee e e e sesae e e s ssrae e e e snesaeeesnanee 3
68 10387-G3 COTTER PIN, 3/32" X 3/4" LGi.....cccieeee i ecieiee e siiiee e seiee e e seeae e e srae e e e s sae e e 3
69
70 70601-GO1 [0 T e T 1 1
71 17838-G1 NYLON BUSHING.....ccoiii ittt ne e s e nasae s 2
72 20835-G1 TEFLON WASHER, 3/8" ... ettt sttt e e e s e e s sneaae s 2
73 00559-G8 WASHER, 5/16" ...ttt et e st e st s e e s e e s e e e s eee s sneeeenns 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..ceeeee e veteeeseesstee s sveesssene s svee e snnae s e e e 2
75 70098-GO01 KICK OFF CAM PIVOT ...ttt ettt st e e ne e s e 1
76 10097-G6 FLANGED BEARING ...ttt eee s e e 2
77 25103-G1 KICK-OFF CAM..... i ccte e ree st e s rtessee e s st e e s e s e e s raa e s e e sanneeseeeesasneenn 1
78 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..ooee et etee s rvee s s s e s e 2
79 14134-G4 SPACER ... et e e e e s rraeeesnne 1
80
81 70113-G01 ADJUSTABLE BUMPER ..........ooi et cretne st e s seesser s s e s e s sae e ens 1
82 11027-G1 LOCK NUT, 5/16 - 18 ..o ceee et s s eeevee s e see e st e s snne e sse s s e s e e sneeens 1
83
84 70080-GO1 CATCH BRACKET ...ttt ettt srte e s stee e sr e e e s st ae e e e snreaeaesnanee 1
85 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..oecceeee e eceee e ccte e eee s seee e st esssee s s seee s e s snne e e sasneenn 2
86 11027-G2 LOCK NUT, 1/4 = 20 coiiceeeeeee et eerete s cee s e seeesste s ssnse s s ee e s ssne e s e e e sveeesnanessneeennns 2
87
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)....[ 1

Page D-7 Service Parts Manual




N

Gasoline Vehicle BRAKES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97,99 - 101) ..... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91) ...ooieieeeiece et 2
91 * BRAKE SHOE .......cooiiietetesie ettt e sse e a e n s ne e neasenas 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ...cocvrrrerererereereesereennes 2
93 * UPPER SPRING .....ccoiiirreieseeeree e seesse e sesssenseseesessensesesseens 1
94 * LOWER SPRING .....ceoieieeeiteteeesietesaeseeseesaes e ssesesaessessessesssssessessssneas 1
95 * PIN ettt sttt s e e et e ne e e 2
96 * CUP AND SPRING ....cootiierererniene e seeseesse e sss e sesssessesesssesenseses 2
97 * ADJUSTER SPRING......ccooieieierreiererieeercetee e essaeseesesae e seesesse s s 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)....[ 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101)....[ 1
100 * Y L I = 1
101 * TEFLON WASHER ..ottt ettt e 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG ciiee ettt e e e e e s ne e s e nanne s 8
103 15126-G1 LOCK NUT, 5/16 - 24 ...ttt tneseee s et e st s e s e s s e s e s sreeens 8
104 21809-G1 INNER BRAKE DRUM WASHER ......cccoiiririieereeecee e s 2
105
106 21807-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) ...cccceeeceeeeeereeenen. 2
107 * BRAKE DRUM.......ooiiiiierereeieee et se e sne e ne e seensennes 1
108 19862-G1 LUG BOLT, 1/2 = 20 c.neeie et sctee e eeeesee e s st e esee s s svee s eneee s svee s ssnnesnssnenssnnes 4
109 14723-G1 LUG NUT, 1/2 - 20 ettt st e s e s e s aea e s e s naseae s s e nanne s 8
110
111 21830-G1 OUTER BRAKE DRUM WASHER ........c.coerriieree e seeees e see e e 2
112 00518-G8 SLOTTED NUT, 3/4 - 16 ..eeeeeeeee ettt vte e sve e sseee s svee s s e e s sve s s nnee s ne e s snnes 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG e cieeee i eiteee e scitee s siee e e siae e e sr e e e e e eae e e e 2
114 74175-G01 SPINDLE CAP ...ttt et ettt n st e et et et e s esesaantenrens 2
115
116 72036-GO01 BRAKE CABLE BRACKET (PASSENGER SIDE) ......ccccoeeitirrrreereereeeeseeree e 1
117 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE) .......cccctreiiieirienenteeeseeseesee e 1

Service Parts Manual Page D-8




CARBURETOR

Gasoline Vehicle

o1

11 (Pressed In)

Page E-1

Service Parts Manual




Gasoline Vehicle CARBURETOR

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 26645-G04 CARBURETOR ASSEMBLY (INCLUDES ITEMS 2 - 19) ....ovoiiive e 1
2 * [ @ T o S 1
3
4 26649-G03 PILOT JET (H50)......uvereeereseecreresreseseeseseresesesessssesseseessssassssssessesssssesessanens 1
5 26841-G01 e 0 S 1
6 26842-G01 GASKET . e et e e e e e e s r e e e e e narrae e e s nnee 1
7 26647-G01 NEEDLE VALVE ......oostieee ettt et e s ses e e s seene e 1
8 26837-G01 MAIN NOZZLE.......c.oiiireerieietereetine e seessese e se s s ee e se e e neene e ses 1
9 26646-G04 MAIN JET (HO2) ...ooveiereeerereseeesssssvesssssesssssssssesssssssssssssnssssassssssssnsssssssanasees 1
10 26648-G01 [ 0 LN PP PP PRP 1
11 26840-G01 T 7 I | S 1
12 26843-G01 FLOAT BOWL GASKET ....ceeiereeiiniesereenreseseeserssesessesne e sesneessesesesnsesseses 1
13 26844-G01 FLOAT CHAMBER ......c.coieteteeieiere ettt e a e sa s ne e snsae e 1
14 26839-GO1 BOWL SCREW........o ettt sr st s e se e s a s se e e e saensees 1
15 26838-G01 BOWL GASKET ... iiiiiererieiereetesie e seessesse st sssese s sseene e s sesnsesesesnesnsenseses 1
16 * DRAIN SCREW ...t seesse e se e ene e e 1
17
18
19 26650-G01 VENT TUBE.....coi ittt st st 2
20
21 26726-G01 CARBURETOR MOUNT GASKET .....ccviieieeeeeteeenenrceaessesessesseseesenssesansessenns 1
22 26637-G01 CARBURETOR INSULATOR........cooeieteiesietesienieseesae e seesesaeseeseessesssssessassseneas 1
23 26725-G01 CARBURETOR MOUNT GASKET ....ccovirriererereeeeseeeeeesesssnseseesessessesessenas 1

Service Parts Manual Page E-2




CLUTCHES

o

Gasoline Vehicle

Page F-1

Service Parts Manual




N

Gasoline Vehicle CLUTCHES

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26952-G01 DRIVE CLUTCH ...ttt st se s sees e e sennne s 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LGi..eeeeieeeeiese e eesie e sieeee s eae s e e s e e senaesneneeseens 1
4 00566-G2 LOCK WASHER, 7/18" ... oot stee st s s s e et sae s s e s s s 1
5 25757-G1 PILOT WASHER ...ttt s sees e e sennnesness 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) .ccceiveeieeeeereeenen. 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ...covoeeirieeee e 1
9 00979-GO1 SCREW, #10 - 24 X 7/8" LG ...eeeeeeeeee ettt 3
10 26479-GO1 RAMP BUTTON .....ctiiiieeee ettt e sseesaeae e ssesae e e neeaesseneeseens 3
11 * L0 L 1
12 24600-G1 SPACER ...ttt s eeaee s e e e e ens 1
13 26304-GO1 COMPRESSION SPRING ......ccoceieeeieseseeieeseseesesaeesseesaeseeseeaesseseeseens 1
14 * SHEAVE AND POST ....ooiiiieeieiesesiesesie s siesese s ssessae e ssessae e essesessansessens 1
15 27270-G01 HEAVY DUTY RETAINING RING......cccocverreierirreeree e seese e 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LGi.ueiiiiiiiiieeiieseiiiite st ee s ae s siee e e s n e s nae e s aennne s 1
18 00565-G8 LOCK WASHER, 5/16" ......oeteieeiesietesesieseesie e sieseeessessaesaesessaesseneessasessnneeseens 4
19 25756-G1 RETAINING WASHER ..ot e 1
20 72054-G01 DRIVE BELT oottt sttt s s s 1
21
22 26414-GO1 STARTER/GENERATOR BELT.......ccciioiiieiieecetetecseceae e ae e sesae e neeseens 1
23
24 26952-G01 DRIVE CLUTCH (HIGH ALTITUDE) «.c.veverveesieeereeeee e eeere e nee e 1
25 26301-G03 DRIVEN CLUTCH ASSEMBLY (HIGH ALTITUDE)
(INCLUDES ITEMS 12, 14, 15, 26, 27, 28, 29)....ccceeeereeeereerceeneeneesenseesaeneeseens 1

26 * CAM ...ttt et te s te et e et te et e e e e e st et e e e st et e e e nteseaenrenraeneeneas 1
27 26304-G01 COMPRESSION SPRING ......cccoiiierirreerenereenese st sseeesessessesesseens 1
28 * MOVABLE SHEAVE (INCLUDES ITEMS 9, 29)......ccccvveirerrererrerererseeneenes 1
29 72324-G01 RAMP BUTTON, 4 CYCLE ......coeeeeieeeeeececeeete st 3

Service Parts Manual Page F-2



DIRECTION SELECTOR

Gasoline Vehicle

1 - Includes ltems 2 - 29
30 - Includes ltems 31 - 39

Page G-1

Service Parts Manual



N

Gasoline Vehicle

DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 70594-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 29) ....ccccevveeeene 1
2 25684-G01 DIRECTION SELECTOR BRACKET .....coitiiicciiteee it 1
3 25664-G1 BUSHING ...ttt ettt e e e e ser e e e s sr e e e e e nnraaeaesnanes 1
4
5 27537-G01 DIRECTION SELECTOR SHAFT ...ttt rveeeereee s ree s eseee s e 1
6 25745-G01 DIRECTION SELECTOR CAM ...ttt 1
7
8 14390-G1 LOCK NUT, 3/8 - 24.....coi et eeeesste e s seeesee e s sveeseneee s svee s ennnesnsseeessnnes 1
9
10
11
12
13 10606-G1 MICRO SWITCH ..ottt e et e e s sr e e e snaae e e 1
14
15 27151-G01 0T L 0] 1
16 00645-G2 SCREW, #6 - 32 X 1 1/4" LG ..ot rcee e s sne e s 2
17 00565-G3 LOCK WASHER, #6 ......coiei ettt scene e ae e ne e e 4
18
19 00525-G5 NUT, #6 - 32 ittt st st e e s e e s e e e e e s saseeee e e s sanes 4
20 14628-G1 FASTON TAB ...ooiiceeceie et e s et ee st e s e saee e sne e s ee e s sreeenee e s saneesennes 1
21 * SCREW AND WASHER ASSEMBLY .....oooiiiiiiieieciieee e 2
22 25978-G234 18 GA. WIRE (RED B")uuceiiii ittt 1
23 73290-G03 REVERSE WARNING BUZZER..........ooreeeceeeeie et 1
24 00138-G5 SCREW, #6 - 32 X 5/8" LG c.veevvceeeeeeeevceee e e ser e vssvee e see e sssee s snaessen e s ssneens 2
25 00567-G3 LOCK WASHER, #6 ......coiei ettt scene e ae e ne e e 2
26 00559-G7 WASHER, 1/4 ...ttt s e 2
27
28 00414-G6 SCREW, 1/4 - 20 X 3/4" LG ..ee et ste e s ee et essvee s snaeesee s s 2
29 11027-G2 LOCK NUT, 1/4 - 20, . ettt ettt e e e ne e s a e 2
30 27170-GO1 CABLE KIT (INCLUDES ITEMS 31 - 39) .iiiiiiiiiieee e eieeeee e e e srne e e seeee e e 2

Service Parts Manual Page G-2




DIRECTION SELECTOR

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 2 3 4 5 DESCRIPTION Qry.
31 25727-G01 CUP WASHER ...ttt ses st e st s s e e s n 4
32 27764-G01 1] o =] L T SN 2
33 11098-G7 NUT, #10 - 24 Lottt e e st e e s st e e e e saaraeaeenan 2
34 10387-G8 COTTER PIN, 1718 X 3/4" LGi.....oveeeeeeeeeeee et e veee e ssee s saessee s s 2
35 25691-G01 SHIFTER CONTROL CABLE........cccee ettt s e 2
36
37 23726-G5 LS 0 2
38 23176-G1 CLEVIS PIN, 5/18" X 1/2" LG . eeee e eceee et essee st ssee s seae s ee e s 2
39 17618-G1 WIRE TIE. .. ittt s s a e e e s e 1
40 26830-G01 SHIFTER LEVER NUT, M8 X 1.25 MM .....oooiiiiiiiiee e e e seeee e 1
41
42 71205-G01 DIRECTION SELECTOR HANDLE........ciiiiereee et sene s svee e 1
43 00740-G4 SCREW, #10 - 32 X 1/2" LG. (STAINLESS STEEL) .......ccccovveeiiiiiieeeecceiieee e 1
44 72619-GO1 SHIFTER CONTROL PIVOT ...ttt siee e ssne e e sree e e s e eae e e 1

Page G-3 Service Parts Manual




Gasoline Vehicle DIRECTION SELECTOR

N

Service Parts Manual Page G-4



ELECTRICAL SYSTEM

Gasoline Vehicle

25
24

23

Page H-1

Service Parts Manual



Gasoline Vehicle

ELECTRICAL SYSTEM

RED/WHT to
fuse holder

’ 67

To Pos. Battery

ToF20n
Starter/Generator

Service Parts Manual

Page H-2



N

ELECTRICAL SYSTEM

Gasoline Vehicle

Floorboard 76 75 ;

Page H-3

Service Parts Manual



Gasoline Vehicle ELECTRICAL SYSTEM
A\
96 Driver Side 05 94 95 Passenger Side
96
Bg & 8 19y
—H-2 | | =T
BLK | | RED ' BLK | |GRN
YEL | |[BLK BLnIg?éLU BLHLU RED| | BLK

87

™~ l 91
P
BN
/77 N AT EI N\
A N\
90
Service Parts Manual Page H-4



ELECTRICAL SYSTEM Gasoline Vehicle

WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

WHT to

Normally
Brake Open
Pedal

Floor Pan

o T o

WHT from Micro Switch to
BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

BRAKE LIGHTS MICRO SWITCH CONNECTION

Page H-5

Service Parts Manual



Gasoline Vehicle

ELECTRICAL SYSTEM

KEY SWITCH DETAIL

KEY SWITCH WIRING
FUEL / OIL INDICATORS
WITHOUT HEADLIGHTS

117

KEY SWITCH WIRING
FUEL GUAGE / OIL INDICATOR

WITH HEADLIGHTS 118

7

~

r

Fuel

YEL

RED

Oil

M BLU| [cRN

Fuel RED

113

RED
[—]
/_

KEY SWITCH

KEY SWITCH

HARNESS ACCESSORY  HARNESS
HARNESS —~
///
RED
i
)
123
Service Parts Manual Page H-6



N

ELECTRICAL SYSTEM

Gasoline Vehicle

HOUR METER

x
d

BLACK

YELLOW

()
SOLENOID

z

Page H-7

Service Parts Manual



N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2).....cccviriricrreeereeene, 1
2 26707-GO01 BOLT AND WASHER ASSEMBLY, M5 X 8 X 10 MM LG......ccocovnerreeen. 1
3
4 26676-G01 SCREW, M6 X1 X 23 MM LG ..ceiiiiiiiee et 1
5 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) ....ccoveericrireeerereennes 1
6 * IGNITION COIL ...ttt e e s e e nnn e een e s nanas 1
7 * SPACER ... e e e e e 1
8 * LOCK WASHER ... oottt ettt ettt 1
9 * [N |6 T UR TR TUPROTURUPRTORR 1
10 * SCREW ...ttt r e e e s n e e s n e nen e nnnea s 1
11
12 13632-G1 NUT, MB X 1 LG ittt ettt st s s e s eeas 2
13 XXXXX-XX STARTER / GENERATOR (SEE STARTER / GENERATOR SECTION FOR

PARTS LIST AND QUANTITY) .ot X
14 25887-G01 6 GA WIRE (BLACK 8", F1 - A2) ..t 1
15 25682-G1 TERMINAL COVER .....ceriiricereeer et e e se e e 3
16 00438-G6 SCREW, 5/16 - 18 X 3/4" LG ..ereeiererecee et e 2
17 27044-G03 GROUND CABLE ...t 1
18 25976-G19 14 GA WIRE (BLACK B") ...ttt st 1
19 00715-G2 SCREW, 5/16 - 18 X 13/16" LG ceirri et e 2
20 11027-G1 LOCKNUT, 5/16 - 18 ...ttt sttt 2
21 73041-G01 WIRE HARNESS (KEY SWITCH)......oi i 1
22 73058-G01 WIRE HARNESS (CONTROL)......ciiiieeeieeeee et 1
23 73049-G01 COVER ..ttt s 1
24 16469-G7 WASHER, 1/4" ...ttt e e e s e e s 1
25 00114-G6 SCREW, 174 - 14 X 3/4" LG ..ttt e en e 1
26 73041-G01 WIRE HARNESS (KEY SWITCH)......oi i 1
27 00962-G1 SCREW, 5/16 - 18 X 1 1/4" LG ittt 2
28 00993-GO01 LOCK WASHER, 5/16" (SILICON BRONZE).......ccccccooriiirreierriceer e 2
29 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) .....ccceiiieeeieieeee e e 2

Service Parts Manual Page H-8




N

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
30 24775-G** BATTERY, 12V ..ttt ettt st 1
31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG .uiiiiei ettt rne e a e e 1
32 00565-G8 LOCK WASHER, 5/16".......eeiii ittt e s e s e s e s s e s s e nanne s 1
33 00571-G2 WASHER, 5/16" ...ttt et e st e st s e e s e e s e e e s eee s sneeeenns 1
34 72101-GO1 BATTERY HOLD DOWN.......ooiiioie ettt e st sssee s s seee s e s e e e sasnee s 1
35 70245-GO1 BATTERY TRAY ...ttt ettt st a e e s e e s e s neae e e e nanne s 1
36 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL)...uttiiiiierceeeerieerreee s see e rene s st e eseeesssees e 1
37
38 17618-G1 WIRE TIE ..ottt ettt e s st e e ns e e s s s e e e e nassaeaenaansneaaenan AR
39
40
41 73059-G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 42 - 67) ...ccccvvvcvevvceeenns 1
42 73057-GO1 BRACKET ...ttt e e st e e e e st e e e s st ae e e e snrraeaennane 1
43 27739-G01 VOLTAGE REGULATOR ...ttt ettt 1
44 00415-G2 SCREW, 174 - 20 X 1 1/4" LGi...ceeee oottt ssee s 1
45 11027-G2 LOCK NUT, 1/4 = 20....ueeeeceeeeeeeseee e steeseee e s e sseee s ssaeesseresssseeessaee s ssneeenes 1
46
47 27746-G01 IGNITOR . ..ttt e e e e se e e e e s e e e e e e naeae e e e nannenas 1
48 00414-G8 SCREW, 174 - 20 X 1"LGiueieeiie e eeeee e rceee e cee e see s vsee e ee e ssse s s e s s 1
49 00414-G5 SCREW, 174 - 20 X 5/8" LGi...cesecceee e e rceee s e seeesesvee e see e sssee s snnesseeessnnees 1
50
51 27153-G01 1@ 1= [ RN 1
52 00414-G5 SCREW, 174 - 20 X 5/8" LGi...cesecceee e e rceee s e seeesesvee e see e sssee s snnesseeessnnees 1
53 11027-G2 LOCK NUT, 1/4 = 20....ueeeeceeeeeeeseee e steeseee e s e sseee s ssaeesseresssseeessaee s ssneeenes 4
54
55 12914-G2 FASTON TAB ..ottt ee et e e st e e e e sanrae e e e nan 2
56 00650-G7 B T | =1 T 1
57 00565-G7 LOCK WASHER, 1/4" ..ottt st ee s svae e e e s e e e s ssee e ees 1
58 00532-G1 NUT, 174 - 20 oottt ettt e e st e e e st e e e s st ae e e e snreaeaesnanes 1
59

Page H-9 Service Parts Manual



N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
60 12914-G1 FASTON TAB ...ooiiceeceie et e s et ee st e s e saee e sne e s ee e s sreeenee e s saneesennes 2
61 00565-G5 LOCK WASHER, #10 ...ttt sene e ee e e e ne e e 2
62 00526-G4 NUT, 210 - B2 oottt ee e e st e e st e e e e s st e ae e e sanreeeeenan 2
63 25978-G56 18 GA WIRE (BLACK 5 3/4") ..ot et esee st s sene s see s esene s e 1
64 22585-G3 IN LINE FUSE HOLDER ...ttt s e 1
65 00565-G8 LOCK WASHER, 5/16"......cc ettt e e e ne e s 2
66 00544-G4 L Y 1 T PR 2
67 25972-G33 6 GA WIRE (BLACK 24", B+ - SOL)...ccccceer et vt 1
68
69
70 22674-G1 FUSE BLOCK ... eee et e et s iee s s e st s s e s e e s sasae e s e e sveeesnanessnereenns 1
71 01041-GO1 RIVET, 5/32" X 3/8" LG oo oo sttt s see s te s sseee e s an e s svaessee e saveeesnnne s sneeeenns 2
72 18392-G1 TS AMP FUSE ... ettt e s s nabea e s e e aane s 3
73
74 17318-G2 HORN SWITCH CAP AND NUT .....ooiiiciierierctre e eseee s svee e eessveeesrene s ssseeeenes 1
75 19233-G1 HORN SWITCH PLATE ...t e ste e e s seee s snee e e eessve e e srene s snsee e e 1
76 71055-G01 RIVET, 3/16" X 3/8" LG ....ouveiiiiciiieie st e e e s e e s e s e s s e nasne s 2
77 17318-G1 HORN SWITCH ...ttt a e 1
78 27068-G01 HORN SWITCH BOOT ...t e ertesste s e s s ene s svaeesree e ssveeesrene s ssseeeenns 1
79
80
81 32860-G1 [ [0 o PR 1
82 00414-G5 BOLT, 1/4 - 20 X 5/8" LG «.eerceeee e eceee e ste e see e st e sssee s seee s e s s e e e sasnee s 1
83 00559-G7 WASHER, 1/4" ... oottt e et e s e e s e e e s ene s sneeeenns 1
84 00891-G2 LOCK NUT, 1/4 - 20 coeeiiiiieie ettt sttt e e e s e e s nasea e s s e nanne s 1
85
86 74236-G01 LIGHT BRACKET (PASSENGER SIDE)......c.ccccccvriiirrterrceesereesseeesrene s sseeeees 1
87 74236-G02 LIGHT BRACKET (DRIVER SIDE) ...c.cccuetirieriteeeieeeseeesveee e eessveeessene s ssseeeenes 1
88 00114-Gé6 SCREW, 1/4-14 X 3/4" LG ...uvtieee ettt siee e srae e e stae e e e e sae e e 4
89 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi...uuiiiee ettt ettt sen e e e e ne s e 2

Service Parts Manual Page H-10




ELECTRICAL SYSTEM

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90 11027-G2 LOCK NUT, 1/4 = 20 oottt et e s e s e s nre e s e nnne s 2
91 01038-GO01 SCREW, 1/4 - 14 X /2" LG oottt eccinienen e s e e e e e neneaae s 2
92 74001-GO1 [ o I I A o R 1
93 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ceoeeee ettt ettt ettt eetee e sete e e s s e e e 4
94 74004-GO01 HEADLIGHT BULB ...ttt s st e s e s s s AR
95 74005-GO1 MARKER LIGHT BULB......ccoeeeeeeete e eeeitieeieeee e e neae s e e a e e AR
96 74006-GO1 TURN SIGNAL BULB......oceee ettt e e e s e s e s s nne e s AR
97
98 74371-GO1 BEZEL (DRIVER SIDE).......ctiiiiiiiiie ettt e e nene s e 1
99 74371-G02 BEZEL (PASSENGER SIDE) ......cceiiiiiiiieei ettt 1
100 14601-G11 RIVET, 3/16" X /16" LG ..ottt s 2
101 22288-G1 TAILLIGHT ASSEMBLY ...ttt sttt e s e s se e e 1
102 21759-G1 TAILLIGHT BULB ...t tes s cetir s e et e s e e e e s s e e e e aaeaea e e e e snaannns AR
103
104 73030-G03 PLATE (LOW FUEL AND OIL LIGHT INDICATOR) ....cctevvcieeeereerseeeereesseeeeenes 1
105 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) ...ucvicteercieeceee e e sereesse e srene s svee e 1
106 71127-GO1 DECAL (OIL LIGHT AND FUEL GAUGE, WITHOUT LIGHTS)....ccccoecceeieeinn. 1
107 33623-G02 RIVET, 3/16" X 3/8" LG coeeieiii ettt tinieecte e e e e e e s anenea e s e s e e e e 2
108 71125-GO1 DECAL (LOW FUEL AND LOW OIL WITHOUT LIGHTS) ....cccccevviveerirreereeeeenns 1
109 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS) ....ciicieecceeeeeee e e ee e erene s svee e 1
110 00568-G6 LOCK WASHER, 3/4" ... eeieeeeccititeete e e e enee s e e s e s e e e e s e s e aeaaeaeaeaae s 1
111 17137-G1 FACE NUT, 3/4 = 20..uciuiiiieiie e eeeccieeite e et e e e s e e eae e e e e e ss e s s s sneaeaeaaeaeannan 1
112 17063-G1 IGNITION KEY (SET) .o iiiiiciie e ceeestre s see e stresesee s s seeesssee s sne e ssveee s ssssessesessneeenns 1
113 74309-G01 HARNESS, FUEL / OIL INDICATOR LIGHTS ...ttt 1
114 74311-GO1 HARNESS, FUEL GUAGE / OIL INDICATOR LIGHT .....o.coi i 1
115 21553-G1 FUEL GAUGE ...ttt te e ee et en e e see e e e e e e s e neaeaeaaeaeennan 1
116 23474-G1 INDICATOR LIGHT ..ottt et st s e e a e 1
117 25978-G74 18 GA WIRE (RED B") ..oeeieie ettt s e e eee s ssae e e eessve e san e s sne e e enns 1
118 25978-G122 | 18 GA WIRE (RED 8") ...cci ittt etee e et e e seae e e sn e e e 1
119 73030-GO1 PLATE (IGNITION SWITCH ONLY) c..ueiiiiiiiieiee et s 1

Page H-11 Service Parts Manual




N

Gasoline Vehicle ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTy.

120 71131-G01 DECAL (FUEL GAUGE AND LOW OIL INDICATOR, WITH LIGHTS)

121 33639-G* IGNITION SWITCH (WITH LIGHTS)...coicoiecieceeee e
122 71145-G01 DECAL (IGNITION SWITCH ONLY) ....occoirirereeeereeeene
123 72228-G01 WIRE HARNESS (ACCESSORY).....cocoiirirrererrrerecere e
124

125

126 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) .................
127 21640-G1 TURN SIGNAL FLASHER.......cconirerceierercee s
128 32307-G3 FLEX LOOM, 3/8 X 8" LG ..cooereceerirrene e
129 17618-G1 WIRE TIE ...t e
130 20965-G3 STEERING COLUMN COVER........cooirierre e
131

132 75114-G02 HOUR METER KIT ..o
133 21573-G1 HOUR METER ...
134 74019-GO1 HOUR METER BRACKET .....c.ocrvvirreerrencere e
135 00150-G4 SCREW, #10 - 24 X 1/"LGeerereecreee e
136 11098-G7 NUT, #10-24 ..o
137 75117-GO1 WIRE HARNESS (HOUR METER) .......cooiiiieeeeeee

Service Parts Manual

Page H-12



ENGINE AND MUFFLER

Gasoline Vehicle

Page J-1

Service Parts Manual




Gasoline Vehicle

ENGINE AND MUFFLER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25660-G3 ENGINE ...ttt ettt ettt s s e e 1
2
3 26631-G01 TIMING BELT COVER GROMMET ......cooioiiiiiecieenee e 1
4 26727-G01 CARBURETOR/AIR BOX GASKET ...t e 1
5 26667-G01 STUD ettt et e et ettt bt s ne e s ane e eae e e s 2
6 25523-G3 SPARK PLUG (NGK BPR4ES - RESISTOR).....cccciiiirieeiercee s AR
7 25523-G2 SPARK PLUG (NGK BP4ES).....c.coorierrecerrecrrrcerr e 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) ....cccovrrireerreerreerre e e 1
9
10 26657-G01 IGNITION COIL BRACKET ... ottt 1
11
12 XXXXX-XX CARBURETOR (SEE SECTION E FOR PART NUMBER

AND QUANTITY) ettt ettt st st s s e e X
13 26719-G01 VALVE COVER GASKET .....oo it e 1
14
15 26676-G01 FLANGED BOLT, M8 X1 X 23 MM LG. ...oovrriirrecerreerrr e 6
16 26601-G01 OIL FILLER CAP ...ttt s e e ene s 1
17 26720-G01 OIL FILTER "O" RING ...ttt e 1
18
19 26600-G01 VALVE COVER ...ttt e e 1
20 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LGi....ccooriiirrricrerecer e 2
21 72019-GO01 MUFFLER ...ttt et e e s e s n e s n e san e s nen e nnne s 1
22
23 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LGi....ccooriiirrricrerecer e 2
24 25531-G1 EXHAUST GASKET .....oioiieercre ettt seesanes 1
25 00438-G8 BOLT, 5/16 - 18 X 1" LG oo ceiieieeeee et 1
26
27
28 00565-G8 LOCK WASHER, 5/18" ...ttt 1
29 00642-G8 WASHER, 5/16" ..ttt n e e e ren e s snen e e rnnea e ne s eanis 1

Service Parts Manual Page J-2




ENGINE AND MUFFLER

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
30
31
32 00565-G8 LOCK WASHER, 5/16".......ccceteee ettt serte e e siee s e setae e e s sss e e e e s snesneaesnanes 2
33
34 00276-G6 SCREW, 5/16 - 24 X 3/4" LG ...oeeceeeeceeceeeceeesretnesseee s svaessee e s s veeessene s sseeeenns 2
35 26630-G01 TIMING BELT COVER ...ttt s s 1
36 26626-G01 TIMING BELT ...ttt s et s e s s s s e e sse e s rnne s saneeeenns 1
37 26678-G01 BOLT, M6 X 1 X 12 MM LG ..ottt stee st s e s s s s e 3
38
39
40
41
42 26591-G01 L0 I I 1] R UPRP 1
43
44 26680-G01 BOLT AND WASHER, M6 X1 X 12 MM LG. ......occiirieerereere e 3
45 26710-G01 OIL FILTER "O" RING ...oiiiie s ceieerteveee e s reeessvte s seesseeesesssessses e ssseessnenesssereenns 1
Page J-3 Service Parts Manual




Gasoline Vehicle

ENGINE AND MUFFLER

Service Parts Manual

Page J-4



ENGINE AND STARTER MOUNTING Gasoline Vehicle

Page K-1 Service Parts Manual



Gasoline Vehicle

ENGINE AND STARTER MOUNTING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 72010-GO1 FRONT ENGINE MOUNT ..ot vt cee s ee s sree e eeesse s snn e s e s s 1
2 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG . ettt e s s 2
3 00566-G2 LOCK WASHER, 7/16" ....eeeiii et eciiite st ee s ae s e s e s nae e s e nnne s 2
4 00922-G3 WASHER, 7/16" ...ttt s e et e e e s st e e e rae e s ssae e s rnae s e e e s enns 2
5 15121-G1 LT | T O 2 G 7 S 1
6 72044-G01 MOUNT BRACKET ...ttt ettt ae s e s e e s ne e s a e 1
7 00428-G6 BOLT, 3/8 - 18 X 2 3/4" LG «.eeeeeee s eceee e stee s cee s te s ssvee e see e s s snn e s e s s 2
8 11098-G5 LOCK NUT, 3/8 = 16 ..ceeeeceeeeee s cctee et see e s svee s ssssne e e see e ssve s snn e s ee e sanneen 2
9 00643-G1 WASHER, 3/8" ..ottt ettt ettt s e e st e e e s st e e e s snre e e e e sanreaeaesnanes 2
10 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG ittt ettt e e s 1
11 72051-G02 WASHER, 2 1/2" X 11/82" ettt sttt e st e s st s s s s 1
12 72050-G01 PLASTIC WASHER, 2 1/2" X 5/8" ...t reee ettt eee et e ssee e s e n 4
13 72051-G01 WASHER, 2 172" X B/8" ... ettt ettt etee et e e e st e e e s senreae e e s nanes 2
14 72015-G01 ISOLATION MOUNT ...ttt e s s e s nsae e e e s sae e e s s sneeae s 1
15 11098-G5 LOCK NUT, 3/8 = 16 ..ceeeeceeeeee s cctee et see e s svee s ssssne e e see e ssve s snn e s ee e sanneen 1
16
17 XXXXX-XX DIFFERENTIAL (SEE SECTION P)..covviiiiiieteeeiee et e e X
18
19 72011-G01 REAR ENGINE MOUNT ....ooiiiieceierceeereeevieesseeresveeessnee s er s sseeesnene s sseeeenns 1
20 72035-G01 B T TR < T I 2
21 00922-G3 WASHER, 7/18" ..ottt ettt eree e e s st ee e e s st e e e s sr e e e e e sanrraeaennanes 4
22 00734-G1 LOCK NUT, 7/16 - 14 ...ttt st 4
23
24 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG oottt tesseree et e s s 2
25 00566-G2 LOCK WASHER, 7/16" ....eeeiii et eciiite st ee s ae s e s e s nae e s e nnne s 2
26 00922-G3 WASHER, 7/18" ..ottt ettt eree e e s st ee e e s st e e e s sr e e e e e sanrraeaennanes 2
27
28 27432-G02 ENGINE GUARD ...ttt stee s sve e s s e e se e sae s s e s e sannee s 1
29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG . ettt e s s 4
30 00566-G2 LOCK WASHER, 7/16" ....eeeiii et eciiite st ee s ae s e s e s nae e s e nnne s 4

Service Parts Manual Page K-2




ENGINE AND STARTER MOUNTING

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 00922-G3 WASHER, 7/168" ... et e e st s e e e s e e s e e e s e e e e rene s sneeeenns 4
32
33 XXXXX-XX STARTER / GENERATOR (SEE SECTION S)......ooiiiiiiieiiieieeee s 1
34 00938-G4 BOLT, 1/2 - 13 X 8" LG ceeie ettt vte e e e st e s s s s e s sve s s nn e s e e 1
35 00560-G3 WASHER, 172" .ot e sttt e e e s e s e e e e rene s sneeeenns 2
36 00566-G3 LOCK WASHER, 1/2" ...ttt sttt setae et e e e st e e e s ssaae e s sannraeeesnans 1
37 00533-G1 L 7 [ PR 1
38
39 72045-G01 STARTER / GENERATOR ADJUSTER........oooiiiieiii et 1
40 00544-G5 JAM NUT, B/8 = 16 ..ttt e e a e e ea e e e e naanenas 1
41 00532-G5 I L 7 T PR 1
42 00560-G1 WASHER, 3/8" ..ottt e st s e s e e e s e e e s e e e e rene s sneeeenns 1
43 12064-G1 PUSH NUT, 5/18" ..ottt sttt ssiae s st e e sra e e e s sr e e s snraeeesnans 1
44
45 72017-G01 AXLE BRACKET ...ceeii it ctie st e rteeseee e st e st s sae s s e e ssneesee e ssseeesnene s saneeeenns 1
46 75048-G01 SPACER ...ttt e e e s e e e e ene s s neeeens 1
47 26826-G01 LOCK WASHER, MB8i......coi ittt scrte e stee e serae e e s ss e e e s snneaeaesnanes 2
48 26827-G01 NUT, M8 X 1.25 MM ...ttt serte e s stee e e ser e e e sr e e e e s snnraeeesnanee 2
49 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LG ..eeeeeeee ettt rste et srtee s svee s s e s sve s snae s e e 1
50 11098-G6 LOCK NUT, 5/16 = 18 ..ooiceeeeceeccetee vt eete s st e s e see e sase s ssaee e s s e s e e s sneeeennes 1

Page K-3 Service Parts Manual




Gasoline Vehicle

ENGINE AND STARTER MOUNTING

Service Parts Manual

Page K-4



4

Gasoline Vehicle

79 — a1

FRONT SUSPENSION

£

Service Parts Manual

Gl PUE g} - G SWaY sepnjoul - 1
0l ‘6 Sway| sapnjou - 8
21 - b sway| sepnjou - €

Page L-1



N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

FRONT SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 70536-G01 FRONT AXLE ... eee e eie et e rtee s ee s s seee st s s e e s e s sasae e s e e e sseeesnnnessanereenns 1
2
3 70220-GO1 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12)......ccccee..e. 1
4 * SPINDLE (DRIVER SIDE).....cciiictiierieercteeereessetee s sreesseessssvee s seessssseessnnens 1
5 16623-G1 1Y L PSR 2
6 10389-G3 GREASE FITTING, STRAIGHT .....coiiiiieie ettt 1
7 25146-G1 L ] ] L 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) .....vvvieevvceeeeeee e 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGoooi ettt seeee e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ....ccccccvviivieeenecineeenn. 2
11 12093-G1 SLOTTED NUT, 1 - 14t ste e e s s s s 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..ottt eee e 1
13
14 70221-GO1 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5 - 12, 15) ..| 1
15 * SPINDLE (PASSENGER SIDE) .....ccueeivieeee ettt 1
16
17 12091-G2 SPINDLE CAP ..ottt e st ee e s st ae e e s st e e e e e saneraeaesnanee 2
18
19 01040-GO1 NN G 1\ R I~ T B G Sl I 2
20 00571-G5 WASHER, 1/2" ... ettt e s et e s e s e s e e s e e e s eee s sseeeenns 4
21 70328-G01 KING PIN TUBE ... ittt ettt ae e s e s se e e s nneae s a e nanne s 2
22 16982-G1 THRUST WASHER, 7/8"....... ettt sttt sitae e s e s e e s sneaaenan 2
23 14390-G6 0 10 G\ LU 1 e SRS 2
24
25
26 70324-G01 SHOCK ABSORBER ...ttt sttt ae s sr e e e 2
27 10435-G1 SHOCK ABSORBER WASHER ..ottt 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........ccoooiiririir e veeeeenes 8
29 00532-G6 NUT, 3/8 - 24 ..ottt e e a e e e e e e e anes 4
30

Service Parts Manual Page L-2




FRONT SUSPENSION

N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 70049-G01 LEAF SPRING ...ttt st s seee s te s s e e e s s e e e save e e srene s sneeeenns 2
32 70540-G02 SPRING PLATE ...ttt ettt sttt e e e st ae e e s st ae e e s snsraeeesnanee 2
33 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ettt ettt 6
34 00734-G1 LOCK NUT, 7/16 - 14 ...ttt st s se s s s e s s e s e e sreeen 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG weeeeeeeee ettt snee e seee s s sne e e n 6
36 70163-G02 SPRING PLATE ...ttt ettt sttt e e e st ae e e s st ae e e s snsraeeesnanee 2
37
38 14723-G1 LUG NUT, 1/2 = 20 ..ueeiecceee e scteeertee s eite s e seeessee s ssnsesseee s ssneese e eesaseeesnsnessasereens 8
Page L-3 Service Parts Manual



Gasoline Vehicle FRONT SUSPENSION

N

Service Parts Manual Page L-4



FUEL SYSTEM Gasoline Vehicle

14
Front of Vehicle % 8

o = & 7
0 5
\0 6
0
|
15 /‘J

24

| g
// >

To
Carburetor

N
To Crankcase
Pulse Fitting

Page M-1 Service Parts Manual



N

Gasoline Vehicle FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 72092-G01 FUEL TANK (FOR VEHICLES WITHOUT GAUGES)......ccceevrrrrcrecererereeenes 1
2 72282-G01 FUEL TANK CAP ...ttt ettt ettt st ae st st ne e s sans 1
3 72229-G01 FUEL LEVEL SENDER ADAPTER .......ocoi ittt eeeiee et 1
4 72230-G01 SCREW, #6 - 32 X 1/2" LG e veee vttt st es e e sstee s svee s s e s sve s snn e s e e 2
5 20048-G2 FUEL LEVEL SENDER (ELECT. FUEL GAUGE) (INCLUDES ITEMS 7, 8)....... 1
6 20048-G4 FUEL LEVEL SENDER (LOW FUEL WARN. LIGHT) (INCLUDES ITEMS 7, 8)| 1
7 * 7] = 1
8 72232-G01 SCREW, #10 - 32 X 3/4" LG..ee s eeeee e rceee e cee et s seee e sse s snae e e s 5
9 72092-G02 FUEL TANK (FOR ELECTRIC GAUGE / WARNING LIGHT) .....cccceciririeeennen. 1
10 00438-G8 BOLT, 5/16 - 18 X 1" LG cueeieteieiesieiesesiestesie e seesese s sseesae e e s sae e snsasaensaneessens 1
11 00559-G8 WASHER, 5/16" ...ttt et e st e s e e s e e e s e e e s ene s sneeeenns 4
12 70483-G01 SPACER ...ttt e e s s e e nae e e e e e nanes 1
13 11098-G6 LOCK NUT, 5/16 - 18 ..ttt e e s e s e s s a e e 3
14 72281-G01 FUEL GAUGE (MECHANICAL) ......coveiieieieieeteeeeeeeieeeeeeeee e e see s sae e sesae s s 1
15 72280-G01 11V 1V | S 1
16 72092-G04 FUEL TANK (FOR MECHANICAL GAUGE) ......ccocerrieeerreeeee e 1
17
18 72084-G01 L I I S 1
19 17470-G1 TUBING, 3 1/4" LG. (BULK)......eeeeeeeeceeeeee et creeresseee s sreessee s s eeessene s snee e e 2
20 18292-G1 O 0 SR 5
21 72021-GO1 FUEL PUMP ..ttt ettt sttt e s e e s e a e s s a e s aenasneaas 1
22 00114-Gé6 SCREW, 174 - 14 X 3/4" LG .eoeveee ettt siee e setae e e st ae e e s e sae e e 2
23
24 17470-G1 TUBING, 168" LG. (BULK) ..eeiteiererriiereereenieee e eses e seesessenes A/R
25 11391-G4 HOSE CLAMP ...ttt ettt e se e e e e e e e e se e e e sennenes 3
26 27183-G01 PULSE TUBING, 16" LG. (BULK).......cceeiieieieiieeeiceeee e A/R
27
28 17618-G1 WIRE TIE ..ottt sttt sttt st s e s n e s s e ne e e e nas 3
29 22280-G1 VINYL TRIM, 6 1/4" LG. (BULK)....cceeereeeeeieeeeceeeteeenceteie e eeste e seeae e e e A/R
30 26459-G01 LABEL (UNLEADED GASOLINE ONLY) ...ucotiieieiieeeeeenneeeeseesesaesseseensnssesae s 1

Service Parts Manual Page M-2




REAR AXLE

Gasoline Vehicle

1 - Includes Items 3 - 30
2 - Includes ltems 3 - 30

Page P-1

Service Parts Manual




Gasoline Vehicle REAR AXLE

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72031-GO01 REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 30) .cecveverrreeeerereeeerererneenne s 1
2 72031-G02 REAR AXLE, HP (10.67:1) (INCLUDES ITEMS 3 - 30)
FOR USE ON FREEDOM HP VEHICLES ONLY......ccoceeitiieieeieieeneenieeesienee s 1

3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG......ccoooeeeeieeeeeceeeee e 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X TTO MM LG. ...oorivreirerecee e 1
5 72053-G01 BOLT, M8 X 1.25 X 120 MM LGi....oovieriereee e s 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGi......ccooeereieeeeerceeee e 1
7 26826-G01 LOCK WASHER, M8 ...ttt ae e ste st see e e sne s 14
8 26827-G01 NUT, M8 X 1.25 MM ..ottt 14
9 26768-G01 OIL CHECK PLUG ..o cteiierie et ss e e e nseneeseens 1
10 26769-G01 GASKET, 8 MM......oiiiiierceieeiercte e ereee st e e ssee e se s svse e s e e sreessrnee s sseeeenns 1
11 26770-G01 OIL DRAIN PLUG .....cootiiiereeeiese e see et sse e e seessensenesseens 1
12 26771-G01 GASKET, 14 MM. ..ottt st ee e e st e e e sra e e e e nans 1
13 26772-GO1 OIL FILLER PLUG ....ciiettee ettt aee s e s se s e sae e e ssassessensessans 1
14 26761-GO1 INPUT SHAFT SEAL ..ottt st sae st sre s sr e 1
15 26762-G01 SHIFTER SHAFT SEAL ...t reesiese et seee e s ssesesseens 1
16 26766-G01 AXLE SHAFT SEAL......cciiiereeieee e ree st ese e e see s nseseeseens 2
17
18 72115-G01 AXLE TUBE (DRIVER SIDE)........cccoctetiieieeeeeeeneceaesenessssseseeseessesseseeseens 1
19 72116-GO1 AXLE TUBE (PASSENGER SIDE) .....c.ccoceeieieeeeeeceeeieseeee e sesae e e 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE) ....ccoviieiiieieeeeeeseceteaesceee st seesae e e seens 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE) ......ccceorieeeererrrierereeseeree e sseneeseens 1
22 26814-G01 RETAINING RING .....oooiireiiene et sese e s e sesnsenas 4
23 26811-G01 BALL BEARING .......cccoiriiririeiereeirne e seesne e see e s sne e se s s e eneene e nes 2
24 26667-G01 STUD, M10 X 1.5 X 40 MM LG ...t 5
25 26828-G01 WASHER, 10 MM ...ttt e s s e s s aaenan 10
26 26829-G01 NUT, TOMM X 1.5 MM Lot 10
27
28 26815-G01 SHIFTER CABLE BRACKET.......coot e rerenererneenieseeseesneeeseeeneeeseesesseseesenns 1
29 72017-GO1 AXLE BRACKET .....ccuiierterreeeeeeeteeeseseesseseesesses e sesssessesessessessesesssnssesnens 1
30 75048-G01 SPACER . e e e a e 1

Service Parts Manual Page P-2




Gasoline Vehicle

REAR SUSPENSION

Service Parts Manual

Page Q-1



Gasoline Vehicle REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70291-GO1 RUBBER BUSHING (LEAF SPRING).......uveerereererereeeseseeesssseeessesesersesesesneees 12
2
3 70289-GO2 | SPACER ... eeeeeeeeeeeeseeeeesseseesseseessesesseeessssssesseeses e sesseseseeseseseesssessessseesese s 4
4 14158-G1 SHOULDER BOLT, 3/8 - 3/16 X 3 1/4" LG vvveereveeeeeverereeresresesessesessseesesesessssenes 2
5
6 10194-G1 RUBBER BUSHING (SHOCK ABSORBER)........cvceeereeeneseeessseeeesseserssesenesseees 8
7 10435-G1 WASHER (SHOCK ABSORBER) .....cvcoeeveereseeeeseeseeessesesesseseseesesssesesessesessssens 8
8 00532-G6 NUT, B/8 = 24 eovooeeeveereeeeeeseeseeeseeseseseese s seseseeseseseeseseseesesesseesesseesssseseseeseneseenes 4
9 72618-GOT | U-BOLT, 3/8 = 16 coveereeeeeeeeeeeeseeseeessesessesessssssesseeeses s sesseseseeseseseesssessessseessse s 4
10
11 70506-G01 | LEAF SPRING SET, (USE ON 4 CADDY AND CONVERTIBLE CARRIER

ONLY) (CONTAINS 2 SPRINGS)...corrveermrereressereeeseseeeseeseesesesessesesssseseseeeesessenes 1
12 | 70505-G01 | LEAF SPRING SET (CONTAINS 2 SPRINGS).....eeuveerereeeeseerereeesseressereessenes 1
13 | 70324-GO1 | SHOCK ABSORBER ......cveereeeesseeeesseeeesesesessesessesseesseessessesessssesessssessseseseseeses 2
14 | 72028-GO1 | ISOMOUNT BASE PLATE ...ooooeeeeeeeesseeeeseseeeesesessesseessessesseeesssseeessesesesseseseseenes 2
15 | 72117-G01 | ISOMOUNT BUSHING w..coeormeevereeeeeeseeeeereseeeeresesseseeesessesesseesessesesessesesessesesseses 2
16
17 | 72037-GOT | ISOMOUNT CAP ..oeeoeeeeeeeeeeeeeesseeeeesseeeseseseesesesseseeesseeses s ses s esesseeseseseenes 2
18 | 11098-G5 LOCK NUT, 3/8 - 16 cvveereeeereereeersesesessesesessseseessseseesssessssssesseessesseesseseseseesenesaeses 8
19 | 00560-G1 WASHER, 3/8" ..o.vvveeeveveseseseseeeseessseeseseesesesesssseesssseseseesessesesessesessseesesseesessenes 8
20
21 70290-GOT | SHACKLE PLATE .orvoveeeeseeeeseseeeseseseesesessesseessesesesseesssseeesseseseseeseseseesssaesess e 4
22
23 | 00429-G4 SCREW, 3/8 = 16 X 3 1/2" LGerreevverreereesreeeesseseosseseseseessssesesessesessseesesssenessenes 4
24 | 11098-G5 LOCK NUT, 3/8 - 16 cvveereeeereereeerseseseeeseseseseseesesessesesessesssesseeesessesesssseseseeseseseeses 1
25
26
27 | 12262-G1 LOCK NUT, 3/8 - 16 cvveereeeereereeerseseseeeseseseseseesesessesesessesssesseeesessesesssseseseeseseseeses 2

Service Parts Manual Page Q-2



SEATING AND BAG HOLDER, GOLF CAR

Gasoline Vehicle

Part of Frame

1 - Includes ltems 2 - 9

Page R-1 Service Parts Manual




Gasoline Vehicle

SEATING AND BAG HOLDER, GOLF CAR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) .ccovieeeer e 1
2 * LI =1 =3 RN 8
3 17074-G1 BUMPER ...ttt e e e e e a e e e e anne s 2
4 * FLAT STAPLE ...ttt e st e s e s se e s sane s s e s e s enns 110
5
6 71012-GO01 VINYL TRIM (SEAT BOTTOM)...cciiiiiiiieiis et sciireee s scine s e ssesne e senenee s 1
7 71602-G** VINYL SEAT BOTTOM COVER........oo et 1
8 * FOAM PADDING (SEAT BOTTOM) ....ooiiievceeeeree e ver e vee s eeesee e 1
9 * SEAT BOTTOM (WOOD) ....iiiee e ccitiee s scite e sree e e sssee e e srae s e s snsaneaesnanes 1
10
11
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE)......cc.uctiiiiiiireeee e 1
14 71702-G01 HIP RESTRAINT (DRIVER SIDE) .....cuviiiiiieieeceee et 1
15 71204-G01 =10 ] I T 7 A~ o Qe e X 8
16
17
18
19 71610-GO1 SEAT HINGE .......ci oo eeieceeecteie e e etee s vee s s ree e s ssaee s s rae e s e e e s seae e s e e e snseeneneesanneenn 2
20 00720-G08 SCREW, #12 - 14 X 1" LG oneeiie et ree s sceee e ssee s seae e s s e s s 4
21
22 71751-G™* SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ...ccvvvevccieeeececee e, 1
23 * FLAT STAPLE ...ttt e st e s e s se e s sane s s e s e s enns 95
24 71752-G01 PLASTIC SEAT BACK COVER......cooeiieir et 1
25 * SEAT BACK (WOOD) ...ttt ecitieesscite e e s sree e e ssrae e e s srae e e s snsaneaesnanes 1
26 71002-GO01 SCREW, #8 X 5/8" LG ..ottiii ittt scite e s sciee e e ssree e ssae e e e sensaneaennanes 4
27 * LI =1 =3 1 P 4
28 * FOAM PADDING (SEAT BACK) ...cciiieeerie et e e 1
29 71753-G™* VINYL SEAT BACK COVER ...ttt 1
30

Service Parts Manual Page R-2




SEATING AND BAG HOLDER, GOLF CAR

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31
32 71811-G02 SEAT SUPPORT BRACKET ....ooiiii ittt ee s ssae e s s s s a e 2
33 00414-G8 BOLT, 1/4 - 20 X 1" LG ooeei i eiitieeeciite e s eeitee e serte e e s stae e e ssae s e s snraeeeesnesaeaesnanee 4
34 00565-G7 LOCK WASHER, 1/4" ...ttt ete s st ee s e e ssaee s s s s s s e e 4
35 71802-G01 BOLT, 3/8 - 18 X 2 1/4" LG c..eveee ettt vste e se e stee s svee s s e s s s s ae s e e 4
36 71851-G01 BAG HOLDER BRACKET ...ttt ssite et e e stae e e s see e e serae e e s nane 1
37 71856-G01 BAG RETAINER CLAMP. ...ttt s esseee s svee s s e e s ssve s enn e s e s snnes 2
38 71853-G01 BAG RETAINER STRAP ...ttt seesstee s svee s s s s s ae s e e 1
39 16816-G1 RATCHET FASTENER, 1/4" X 5/8" LGi....cocciiiiciiiee et 2
40 71821-G01 CARRIAGE BOLT, 1/4 - 20 X 1 1/2" LG ococeeee s eeeeeeee st s s a e 2
41 11027-G2 LOCK NUT, 1/4 = 20 ..eeeeeeeeee e creeesetteeseeeessvee e s sve s ssee e s sveeaseee s sneessnnaesnsneessnnes 2
Page R-3 Service Parts Manual




Gasoline Vehicle

SEATING AND BAG HOLDER, GOLF CAR

Service Parts Manual

Page R-4



Gasoline Vehicle

SEATING, 4 CADDY

1 - Includes ltems 2 - 9

Service Parts Manual

Page R-5



SEATING 4 CADDY

Gasoline Vehicle

Page R-6

Service Parts Manual



SEATING, 4 CADDY

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) c..evveveeee v 1
2 * TEE NUT ettt e e e e s e e e e e e e e s 8
3 17074-G1 BUMPER ... ettt sttt e s s e e s s s e e e e s sae e e s nasneeae s 2
4 * I IS 17 I 110
5
6 71012-G01 VINYL TRIM (SEAT BOTTOM) ...ttt 1
7 71602-G** VINYL SEAT BOTTOM COVER ..ot 1
8 * FOAM PADDING (SEAT BOTTOM)....cccciereeeecerevceee e svee s seeeseee e snneeas 1
9 * SEAT BOTTOM (WOOD)......ciiiiiiiciensiiettesciete s s e s sen e s e s nsnenas 1
10
11
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....ocoiiiiiiiiii e 1
14 71702-G01 HIP RESTRAINT (DRIVER SIDE)....ccciiiiiiiies it sciee e seee e e sseeee e e e 1
15 71204-G01 =10 I T 7 A~ 4 el S S 8
16
17
18
19 71610-GO1 SEAT HINGE .....oii ettt cee s st s e s s s ss e e sn e s e e e saneesnsnn e e sarenenns 2
20 00720-G08 SCREW, #12 - 14 X 1" LG eeri ettt e seesreteesse s ssee s e s s vee e e s sne e enns 6
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)....ccciicvieiiiriiiieienccineneenn 1
23 * I IS 17 I 95
24 71752-G01 PLASTIC SEAT BACK COVER ........oi ittt 1
25 * SEAT BACK (WOOD) «.eiiiicteeee ettt siiee e s en e s e s s ne s s 1
26 71002-G01 SCREW, #8 X 5/8" LGi..ciiiiceeiiieciitite sttt e s s 4
27 * TEE NUT ettt ettt 4
28 * FOAM PADDING (SEAT BACK) ..ottt s e s 1
29 71753-G** VINYL SEAT BACK COVER ...ttt 1
30

Page R-7 Service Parts Manual




Gasoline Vehicle

SEATING 4 CADDY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31
32
33 74139-G™* SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 34 - 44).......ccocvviiiieee e 1
34 71602-G** VINYL COVER (SEAT BOTTOM).....coivcveeeeeieerctee e e e seesssvee e e senessee s snne s 1
35 * FOAM PADDING (SEAT BOTTOM) ....ooiiievceeeeree e ver e vee s eeesee e 1
36 * SEAT BOTTOM (WOOD) ....iiiee e ccitiee s scite e sree e e sssee e e srae s e s snsaneaesnanes 1
37 * LI =1 =3 1 P 16
38 74140-G01 TRIM ettt st e s s en e s e are s ene e nan 1
39 * FLAT STAPLE ...ttt 110
40
41 71012-GO1 VINYL TRIM (SEAT BOTTOM)...ciiiceiiitee e e erereseer e e renessee s e eseeesssneeas 1
42 71702-G01 HIP RESTRAINT (DRIVER SIDE) ......uviiiiereee et see e esee e 1
43 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ...coooiiiiiiiee et 1
44 00414-G8 BOLT, 1/4 - 20 X 1" LG coo i ettt ettt e e 8
45
46 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ..ccovvieeeeervreeeeeee e 1
47 74117-GO1 SEAT SUPPORT BRACKET ...ttt ettt 2
48 00414-G8 BOLT, 1/4 - 20 X 1" LG eeeiiiii ittt et ee s e s e e s a s 12
49 00565-G7 LOCK WASHER, 174" ..ottt te e s e e s s e s e e n 12
50 17838-G1 LIS o 11 4
51 74134-G01 QUICK RELEASE PIN ...ttt st eene et e e e s sre e e e e snneaeae s s 2
52
53 70364-G01 L 0 = S 2
54 74111-G01 SEAT BACK SUPPORT .....eeiieceeeeeee vt eeeee s stes s renesssvee s s saae e e s snne e e ne s snnee s 2
55 00414-G8 BOLT, 1/4 - 20 X 1" LG eeeiiiii ittt et ee s e s e e s a s 4
56 00565-G7 LOCK WASHER, /4" ...ttt sttt e s s a s a e 4
57 01006-G02 BOLT, 3/8 - 18 X 1 1/2" LG «eeeeeeee s eceee et esevee et ssee s s e s s 4
58 00560-G1 WASHER, 3/8" ...t r st s e et e e s e s st e e s rae e s sase e e srnae s ree e s ennes 4
59 70113-GO1 ADJUSTABLE BUMPER ..ottt ettt e sn e e e 4
60 11027-G1 LOCK NUT, B5/16 - 18 ...eiieii et sciiete st ae s e s e s nae e s a e 6
Service Parts Manual Page R-8




SEATING, CONVERTIBLE CARRIER

Gasoline Vehicle

Page R-9

Service Parts Manual




Gasoline Vehicle

SEATING, CONVERTIBLE CARRIER

Service Parts Manual Page R-10



SEATING, CONVERTIBLE CARRIER

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) c..evveveeee v 1
2 * TEE NUT ettt e e e e s e e e e e e e e s 8
3 17074-G1 BUMPER ... ettt sttt e s s e e s s s e e e e s sae e e s nasneeae s 2
4 * I IS 17 I 110
5 * I IS 17 I 46
6 71012-G01 VINYL TRIM (SEAT BOTTOM) ...ttt 1
7 71602-G** VINYL SEAT BOTTOM COVER ..ot 1
8 * FOAM PADDING (SEAT BOTTOM)....cccciereeeecerevceee e svee s seeeseee e snneeas 1
9 * SEAT BOTTOM (WOOD)......ciiiiiiiciensiiettesciete s s e s sen e s e s nsnenas 1
10
11
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ....ocoiiiiiiiiii e 1
14 71702-G01 HIP RESTRAINT (DRIVER SIDE)....ccciiiiiiiies it sciee e seee e e sseeee e e e 1
15 00414-G8 =10 I T 7 A~ 4 el S S 8
16
17
18
19 71610-GO1 SEAT HINGE .....oii ettt cee s st s e s s s ss e e sn e s e e e saneesnsnn e e sarenenns 2
20 00720-G08 SCREW, #12 - 14 X 1" LG eeri ettt e seesreteesse s ssee s e s s vee e e s sne e enns 4
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)....ccciicvieiiiriiiieienccineneenn 1
23 * I IS 17 I 95
24 71752-G01 PLASTIC SEAT BACK COVER ........oi ittt 1
25 * SEAT BACK (WOOD) «.eiiiicteeee ettt siiee e s en e s e s s ne s s 1
26 71002-G01 SCREW, #8 X 5/8" LGi..ciiiiceeiiieciitite sttt e s s 4
27 * TEE NUT ettt ettt 4
28 * FOAM PADDING (SEAT BACK) ..ottt s e s 1
29 71753-G** VINYL SEAT BACK COVER ...ttt 1
30

Page R-11 Service Parts Manual




Gasoline Vehicle

SEATING, CONVERTIBLE CARRIER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 70364-G01 L 0 = S 2
32 74111-GO1 SEAT BACK SUPPORT ..ottt ittt sene e ae e ne e a e 2
33 00414-G8 BOLT, 1/4 - 20 X 1" LG eeeiiiii ittt et ee s e s e e s a s 4
34 00565-G7 LOCK WASHER, 174" ..ottt te e s e e s s e s e e n 4
35 01006-G02 BOLT, 3/8 - 18 X 1 1/2" LG «eeeeeeee s eceee et esevee et ssee s s e s s 4
36 00560-G1 WASHER, 3/8" ..ottt ettt ettt s e e st e e e s st e e e s snre e e e e sanreaeaesnanes 4
37 70113-G01 ADJUSTABLE BUMPER.........oiiiieccteiecie st ste e st s s ssae s sreae s e 2
38 11027-G1 LOCK NUT, 5/168 - 18 . eeeiiiceeeeee s sctie et stee s se e ee s s e e e s snn e s e s s 2
39
40 71751-G™* SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) ...ccvvvevccieeeececee e, 1
41 75258-G01 SEAT BACK SUPPORT .....tiieceeeeere st eereee s see s srenesssvee s s seae e e s ssnse e e e s snneen 1
42 00414-G8 =10 ] I T 7 A~ o Qe e X 4
43 00565-G7 LOCK WASHER, /4" ...ttt sttt e s s a s a e 4
44 16705-G6 BOLT, 1/4 - 20 X 1 3/4" LG .ottt e e s 2
45 00520-G1 ACORN NUT, 1/4 = 20 ..eeeeceeeeceee et e cteessee e sveeesee s s svee s s sen e s ssveessrnnesnseensennes 2
46 19859-G1 END CAP, B/4" ... oottt s st e ree s sste e s st e s s s e e e s e e s esnee e e e e e snaeenn 2
47
48 75229-G01 BED (INCLUDES HINGE AND MAT) ...cciiiiiietieecietessseeee s sene s ssen e s 1
49 75263-G01 SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, HINGE AND MAT) ........... 1
50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) ..t eeee e s v 1
51 75252-G01 VINYL SEAT BOTTOM COVER.......oeiiieee et 1
52 00762-G4 BOLT, 5/16 - 18 X 1 1/2"LG. ..ttt 2
53 17255-G1 TEFLON WASHER, 5/16" ...ttt et e e e s svee s s see e s ssve s srea e s e s 4
54 00654-G3 LOCK NUT, 5/168 - 18 . eeeiiiceeeeee s sctie et stee s se e ee s s e e e s snn e s e s s 2
55 19859-G1 END CAP, B/4" ...ttt ettt sttt et e e s a e s a e s e e aaea e e e e anenas 4
56
57
58 75273-G01 BED FRONT (INCLUDES MAT).....cccei e sitee e e seeesevee e seeesssee s snnesseee s snneens 1
59 00661-G6 BOLT, 1/4 - 20 X 3/4" LG «evveiiiiiiieiieecitete st ete e e e en e s e e s s nae e e s 4
60 00559-G8 WASHER, 5/16" ...ttt ettt e e st e e e s st e e e s snsee e e e sanraaeaesnanes 4

Service Parts Manual Page R-12




SEATING, CONVERTIBLE CARRIER

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
61 75193-G01 SUPPORT FRAME.........ccccoiieiieecteesceesseesssvieesseeeesseeesssaesseees s seeessenesssseresns 1
62 00438-G8 BOLT, 5/168 -18 X 1" LG oot icieieeeeiiieee s eiitte e s scete e e s stee e e ssae e e s snrae e e e snneaeaesnanes 2
63 00559-G8 WASHER, 5/18" ...ttt ettt e e e e e s be e e s e e e a e e e e nannenas 2
64 11027-G1 LOCK NUT, 5/16 = 18 ..ooiceeeeceeccetee vt eete s st e s e see e sase s ssaee e s s e s e e s sneeeennes 2
65 00440-G4 BOLT, 5/16 -18 X 2 1/2" LG .eveereeee et rste e seesseee s svee s s e s sve e s e s e e 2
66 17838-G1 BUSHING ...ttt ae e e sesae e e s snrae e e e sansraeeesnanee 4
67 00559-G8 WASHER, 5/168" ... ettt e et s e s e e s e e s e e s e e e e rene s sseeeenns 2
68 00654-G3 LOCK NUT, 5/16 = 18 ..ooiceeeeceeccetee vt eete s st e s e see e sase s ssaee e s s e s e e s sneeeennes 2
69 75196-G01 HANDRAIL ...ttt st ee e s st e e e st ae e e s snr e e e e e sanrraeeesnanee 2
70 00762-G02 BOLT, 5/168 -18 X 1 1/4" LG ..oeeiii ettt eite e niee e sea e e e e e sae e e 2
71 00664-G8 LOCK WASHER, 5/16".... oo eiee vt reeresste s se e sseee s svee s s e e s sve e e snnee s ae e s snnas 2
72 00520-G3 ACORN NUT, 5/16 - 18 ..eiiiee s ceee e rcte e e sste s sne s st e s essae s see s s see e e rene s sseeeenns 2
73 75261-G02 END CAP, 1 . ittt e st e e s st e e e e st ae e e s st aeeeesansraeaennanee 4

Page R-13 Service Parts Manual




Gasoline Vehicle

SEATING, CONVERTIBLE CARRIER

Service Parts Manual

Page R-14



STARTER / GENERATOR

Gasoline Vehicle

- Includes ltems 2 - 43
- Includes ltems 3 - 5

- Includes ltems 10 - 13
- Includes ltems 18 - 23
- Includes ltems 26 - 28
- Includes ltems 33 - 37
- Includes Items 41, 42

Page S-1

Service Parts Manual




Gasoline Vehicle

STARTER/GENERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)................ 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 - 5)..cccccieiiriieeeescciieeene 1
3 26871-G01 REAR BALL BEARING ...ttt 1
4 26872-G01 FRONT BALL BEARING.........ccoiieee et srcee e s 1
5 26873-G01 BEARING HOLDER.........ccoii ettt s e s 1
6
7
8 26875-G01 | 2 | S 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)......... 2
10 * 1 TSP 2
11 * LOCK WASHER.......ooi it s e st s s s e 2
12 * LT | = SR 2
13 * INSULATOR ...ttt 1
14 26877-G01 POLE CORE SET SCREW ...ttt 4
15 26878-G01 FRONT COVER ...ttt e st e e s s e s sn s e e s e 1
16 26879-G01 REAR COVER ...ttt e s st s s e s e e 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23).....ccvveevreciiennn. 2
18 * TERMINAL ...ttt s s e 2
19 * INSULATOR ..ottt rte s reee s st e s s e s se s s e e e s e e ennneen 2
20 * INSULATOR ..ottt rte s reee s st e s s e s se s s e e e s e e ennneen 2
21 * WASHER ...ttt s e 4
22 * LOCK WASHER ......coiiii ittt scree e st ae e e sr e e e 4
23 * NUT oo e eeseeseseseeeseseeseeeseseseesesessesses e sese e seseeseseseeseseseseneerees 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ......cccccceeeuuneen. 1
26 26658-G01 BRUSHI....c.c ettt e st e e e sr e e e e e 4
27 26882-G01 BRUSH SPRING.......ooooiertriecerestee s reeesere s svee s ssee s s svee s e rene s e sanne s 4
28 26883-G01 BRUSH CONNECTOR......c et sssee e sre e e s s e e s 2
29
30 26884-G01 KEY ettt e e e e e e e naeaas 1

Service Parts Manual Page S-2




STARTER / GENERATOR

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 26885-G01 O I 1
32 26886-G01 NUT/SCREW ASSEMBLY (INCLUDES ITEMS 33 - 37) .ucvvvieiiieiirccineeeenne 1
33 * N PP 1
34 * LOCK WASHER ...ttt et e s sve e e e s saee e 1
35 * SCREW ...t s et s e e s s e e 3
36 * SCREW ...t 4
37 * SCREW ...t s et s e e s s e e 2
38 26887-G01 BRUSH 1 COVER.......c ettt e st e e san s s s n 2
39 26888-G01 BRUSH 2 COVER ...ttt sttt sae e e s 3
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42).......cccueeu.. 2
41 * LT | 2
42 * LOCK WASHER ...ttt et e s sve e e e s saee e 2
43 16896-G1 TERMINAL COVER ...ttt 4

Page S-3 Service Parts Manual




Gasoline Vehicle

STARTER/GENERATOR

Service Parts Manual

Page S-4



STEERING

Gasoline Vehicle

Y&

sﬁ*@/

20 -
36 -
45 -
50 -
64 -
66 -
70 -

Front of Vehicle

Wss

32
12 i E
13 .

- Includes ltems 2 - 3
- Includes ltems 3 - 6
-28

Includes Items 21
Includes ltems 37 -
Includes ltems 46 -
Includes ltems 51
Includes Items 65 -
Includes ltems 67 -
Includes Items 71

B

28 39
34> 46 \\\
21 5 '3(%
22 \}Vf N

@ye

38

4

48
48

-52

74
68

-72

Early Production

'\

\51

48

47 (Late Production)

Page T-1

Service Parts Manual



N

Gasoline Vehicle STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6).....cceeveeeeeeeceeeerieeee e 1
3 * SLEEVE BEARING ......c.ooitiieieiee ettt ssa e sae e s e s 1
4 * SLEEVE BEARING ......cooiirireriee et s 1
5 * FLANGED BEARING .......ccotrieieeererieeieree e seeseesse e seessesseseeseesnesnens 1
6 10389-G3 GREASE FITTING, STRAIGHT ..ottt e 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG o..eeveeeeeeereereeee e eneesesnsenas 2
9 18456-G1 GREASE FITTING, 90° ..o cieee e eeeieeieeesresieee e e eae e seeae s es 1
10 70177-GO1 RACK GUIDE COVER ......oooietetece ettt st as e e seasenas 1
11 70225-G01 11 4 N 1
12 70178-GO1 COMPRESSION SPRING......cccciieirereieeririeieneeeesseseeseesse s seeseesse e seesseens 1
13 70179-GO1 RACK GUIDE ...ttt ettt et e e e et sae e e e e sresesne e nns 1
14 11391-G1 L0 N1V = B 7 RN 1
15 70041-GO1 RACK COVER...... ittt seeessee e st e ssee e s svee e e e ee s saee s ennaesnsseeessnnes 1
16 11391-G1 L0 7 s 1
17 70183-GO1 BELLOWS ...ttt ettt e e s st e e e st e e e s st ae e e e snnraeeesnanes 1
18 11391-G5 L0 N1V o RN 1
19
20 70299-GO1 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28).....cecvrerrerrerererereeneenes 1
21 70297-GO1 GEAR PINION........ooiiieieeeee et aaa e e s nae s 1
22 15112-G1 BALL BEARING .......coiieiiiesiecietese e s ese e eses e e e sesae s se s e sse e s sensenas 1
23 70190-GO1 EXTERNAL RETAINING RING .......ccceoirrereereerreiereeeeeese e seens 1
24 70298-G01 STEERING RACK ... ettt ee s s e ee e e e seee s saee e 1
25 70192-GO1 RACK BALL END. .......ootiieeeiteteeece e saesee et e e eae s ssesessssressasneeneas 1
26 00532-G8 NUT, 7/16 = 20 eeeeieeeeeieeere e eiesteee e resae e sse e e e e e s e s e s e e e nsasennas 1
27 18456-G1 GREASE FITTING, 90° .. eeiiieiiieeeteeveieeereeresseeessneessseeessssesesseessssseesenns 1
28 70466-G01 RETAINER ...ttt e e e e e e e e e e 1
29
30 70184-GO1 IDLER ... ettt a e e e e nneaas 1

Service Parts Manual Page T-2



STEERING

N

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-GO1 THRUST WASHER, 1 1/2" ...t e et s e 1
32 70195-GO1 THRUST WASHER, 7/8" ...t escinieitrete e e e e e e e s eee s e s e e s e s s nnnnnes 1
33 00734-G6 LOCK NUT, 7/8 = .ottt te e tnee e e e s e s e e e e sn e sneneaeaaeaeaenan 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG.eoeeie ettt e s e 1
35
36 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) ...oceeviccvvveeennane 1
37 14322-G3 STEERING SHAFT ..ottt e s e s e s e e 1
38 70558-G01 L0 LU I 1N 1
39 00550-G1 LOCK NUT, 1/4 = 20ttt ee e cinee e cee e e s e e e e s s s e sneaeaa s e e aeaenan 2
40 70227-G01 BOLT, 1/4 - 20 X 7/8" LG ...ttt eee e cinieecee e e e e e s s sneneae s e e e e a e 2
41 70223-G01 LGN S 1
42 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG WITH PATCHLOCK ......ccieciieeei e 3
43 00878-G1 LOCK WASHER, 3/8" ..ottt itie e cee e e e e e cn e snee e s e s e e e e e 3
44 70466-G01 RETAINER. ...ttt e et e et e e e e e e e e s s e e aeaeae s e e e e sssnnnnnnnne 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) ...ccccevvieeceeer v, 1
46 * STEERING COLUMN ..ottt s e 1
47 28569-G01 STEERING COLUMN BUSHING (LATE PRODUCTION).......ccc.eeeuuuenn. 1
48 01022-GO1 SCREW, #6 - 20 X 5/168" LG .eovrreeieeee ettt ereinieeee e e e 1
49
50 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 51, 52)

(EARLY PRODUCGTION) ....cottiiieecctrierteestee s sseeeseeesssveeserensssssee s ssenessssnessnnnen 1
51 * STEERING COLUMN BUSHING ...t ecnecneee e 1
52 * SHAFT SEAL.... .ttt e e e e e e e e e e e e e e s e s s e snraeaaeaas 1
53
54 00470-G4 BOLT, 716 - 20 X 2 1/2" LG ettt ettt e e 1
55 00734-G3 LOCK NUT, 7/18 = 20 .euieiiieieee e eeccieieiee e e e e e cenee s e e ae s e e e e s e s e neaaeaeaeaaeas 1
56 01033-GO01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ......orrieieiereciieeee e 2
57 00566-G2 LOCK WASHER, 7/16"......eeeoe ettt e s e e s e a e 3
58
59 71948-G01 STEERING WHEEL ...ttt r et en e e e e e e e e s eaae s 1

Page T-3 Service Parts Manual




Gasoline Vehicle STEERING

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 71949-GO01 HUB ..ot e s e e e 1
61 71950-G01 CLIPBOARD ...ttt s e s st 1
62 14390-G2 LOCK NUT, 5/8 - 18 ..eeeceeeeeeeee s st 1
63
64 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) ....cccvirrrriee e 2
65 70583-G02 THREADED TUBE WITH FLAT ..o 1
66 27205-GO1 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68) .......... 1
67 50641-G1 RUBBER BOOT ...ttt sreesse e e s eeesane e esnesmeas 1
68 50209-G2 SLOTTED NUT, 7/18 - 20....uciiiieeiecee et 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .....oiriiirii e 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)........ 1
71 50641-G1 RUBBER BOOT ...ttt sreesse e e s eeesane e esnesmeas 1
72 50209-G2 SLOTTED NUT, 7/18 - 20....uciiiieeiecee et 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD)......ccceiiirrie e 1
74 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiiirreceneecerer e 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LGi...eieiieeirceeeee e e 2
77
78 50209-G2 SLOTTED NUT, 7/16 = 20 ..eoiiirerieerree e eses e e e e 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG orererrerereceie et e 1

Service Parts Manual Page T-4



Gasoline Vehicle

TOW BAR, PERMANENT

13

12

Service Parts Manual

Page U-1



Gasoline Vehicle TOW BAR, PERMANENT

1 - Includes ltems 2 - 22 39
23 - Includes items 24 - 42 T 28

|
33 - Includes itmes 34 - 42 '

Service Parts Manual Page U-2



TOW BAR, PERMENENT

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75304-G01 TOW BAR (TOWING VEHICLE) (INCLUDES ITEMS 2 - 22) ....covvevvevereeevceeeens 1
2 75299-G01 TOW BAR ...ttt te et e e e e s e e e e e e e s s aeeaeaeaeaaeaessennnnnnnns 1
3 75302-G01 UPPER PIVOT ..ttt et e et en e reae s e e e e e n e ne e aae s 1
4 75291-G01 O AT T g Y 1
5 00410-G8 BOLT, 1/2-20 X 3" LG oottt ettt et e s s e e s s e e 1
6 00675-G3 WASHER, 172" ..ottt e e e e e e e e e e e s s e e aeaeae s e e e e ssennnnnnnns 1
7 75339-G01 SPRING WASHER ...ttt e 1
8 00571-G5 WASHER, 172" ...t et e et e e e e e e e e e nae s 1
9 11098-G8 LOCK NUT, 1/2-20 ...euiitiiiieeie e ecieitite e te e e e ene e s ae s e e e e e e s n e neaeaaeaas 1
10 75362-G01 N O o B O | SRR 1
11 75340-G01 DELRIN WASHER, 3/8"......oooo ettt 2
12 75360-G01 0 I | R 2
13 13571-G7 SPRING PIN ...ttt ee e e ar e e e e e e e e e s s nraeaaeaas 2
14 75303-G01 2 I U S 1
15 20852-G2 COMPRESSION SPRING ....cooiiiiieeccee et 1
16 25661-G02 CUP WASHER............ooeeieeeeee ettt e s e 1
17 13005-G4 SHOULDER BOLT, 3/8 X 1 5/8" LG ...uuruiiiiieieee et te e e neeenee s 1
18 75370-G01 LABEL (WARNING) ...ttt ettt e s e e e s a e 1
19 75338-G03 STOP, MALE ...ttt e e e are e s e anne s 1
20 12547-G4 SCREW, BMM X 30 MM .....eeeiiiceee et e 1
21 00565-G8 LOCK WASHER, 5/16" ...coeeiie e eeieitite ettt inie s ae e e e s e e e s e neneaae s 1
22 00520-G3 ACORN NUT, 5/168 - 18 eeitiee e e s e e e ese e e s e s e e s e s nnnnnes 1
23 75308-G01 TOW BAR HITCH (TOWED VEHICLE) (INCLUDES ITEMS 24 - 42)............... 1
24 75305-G01 1 S 1
25 75292-G01 PIVOT BOLT ...ttt eer e te e e e e e e r e e e e e e e e e s s e neneaaeaas 1
26 75309-G01 THRUST WASHER ...ttt e e e e n s e e e s e e e e s nnnnnnes 2
27 75342-G01 WASHER, 3/4" ...ttt a e e ere e e e e e e nae s 1
28 00518-G8 CASTELLATED NUT, 3/4-16 ...ceeeeeeeee et ee e ee e e e s e 1
29 10387-G1 COTTER PIN, 1/8 X 1 1/2" LG ..ttt eeeirnieete e e e e e 2
30 75307-G01 BEARING ...ttt e e te e e e e e a e e e e e e e e e e e s s e s neaeaaeaas 1

Page U-3 Service Parts Manual




Gasoline Vehicle TOW BAR, PERMENENT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00566-G6 LOCK WASHER, 3/4" ..ottt e e 1
32 00533-G8 NUT, B/4-16...e ettt e 1
33 75306-G01 TIE ROD (INCLUDES ITEMS 34 - 42) ... 1
34 75287-G01 STEERING LINK ...t e 1
35 27205-G01 TIE ROD END (LEFT HAND THREADS) ....cccorvoeireerirerereerereenee 1
36 * JAM NUT, 9/16-18 (LEFT HAND THREADS) .......coociiieeirceeceeees 1
37 27205-G02 TIE ROD END (RIGHT HAND THREADS)) ....cc.cvirrerreicrre e 1
38 * JAM NUT, 9/16-18 (RIGHT HAND THREADS) .......coccvrrrereiceire e 1
39 10389-G3 GREASE FITTING ...ttt e 2
40 50641-G1 RUBBER BOOT ...t 2
41 50209-G2 CASTELLATED NUT, 7/16-20......etreieererecrerrecresreeese e enee e 2
42 10387-G2 COTTER PIN, 3/32 X 1" LG e eercrrererirererecre s e 2
43 75318-G01 MOUNTING PLATE ...ttt e s e 1
44 75319-G01 STOP MOUNT PLATE ..ottt s s e e e 1
45 16705-G1 SCREW, 1/4-20 X 1" LGi.eeriee ittt e 3
46 00891-G2 LOCK NUT, 1/4-20 ...eirrereireerceere ettt s 3
47 75338-G02 STOP, FEMALE....... et e s e e s 1

Service Parts Manual Page U-4



TOW BAR, CASUAL Gasoline Vehicle

Page U-5 Service Parts Manual



Gasoline Vehicle TOW BAR, CASUAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75033-G01 CASUAL TOW BAR, (INCLUDES ITEMS 2 - 15) ..o e 1
2 * TOW BAR ...t 1
3 75034-G01 TIE ROD (INCLUDES NUT AND COTTER PIN)...ccociriiirieeee e 1
4 75060-G01 COUPLING ..ot e s sn e e s ne e 1
5 * LOCK PIN ..ttt s e 1
6 75065-G01 COMPRESSION SPRING ..ottt e 1
7 00922-G2 WASHER, 3/8" ...t 1
8 10387-G2 COTTER PIN, 3/32" X 1" LGiurrieiirererrrerereerererreserses e e se e e 1
9 75068-G01 SAFETY PIN ot e e e 1
10 14869-G5 WIRE ROPE ...t 1
11 16783-G1 FERRULE ...t e 3
12 75067-G01 FERRULE ...t e 1
13 75035-G01 HEX HEAD PLUG ..ot 1
14 14869-G3 WIRE ROPE ...t 1
15 * LABEL (WARNING) ....cociririrreererecrce e e e 1

Service Parts Manual Page U-6




WEATHER PROTECTION, GOLF CAR Gasoline Vehicle

N

1 - Includes items 2 - 19

SUN TOP

Rear of Vehicle

(ﬂ (FRONT)

I
@ /@ 9
12/@ " Driver Side
DETAILD
(REAR)

7
DETAIL A DETAIL B

Page V-1 Service Parts Manual



Gasoline Vehicle WEATHER PROTECTION, GOLF CAR

N

REAR VIEW MIRROR

21 - Includes ltems 22 - 24

WINDSHIELD

SPLIT WINDSHIELD

Service Parts Manual Page V-2



WEATHER PROTECTION, GOLF CAR

A

Gasoline Vehicle

WEATHER ENCLOSURE

Page V-3

Service Parts Manual



N

Gasoline Vehicle

WEATHER PROTECTION, GOLF CAR

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (708) 729-0055

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 75040-G** SUN TOP KIT (GOLF CAR) (INCLUDES ITEMS 2 - 19} ..ccevveeeev e 1
2 27069-G** SUN TOP .ttt et e e e e st e e e s serae e e e sanraaeaesnanes 1
3 75045-G01 FRONT STRUT ..ottt ettt e e 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG ...eeeeeeee e et eene s see s ereee s sne s e sae e e e e 4
5 00905-G8 LOCK WASHER, 5/16" .....ooiceeeeeee vt tr e veeeereee s see s e s svee s e nesnane e s 4
6 75048-G01 SPACER, 172" e e e 2
7 00570-G2 WASHER, 5/16"..... oottt rtre sttt s e s s e e e e snnee s 6
8 75046-G01 L T I I O S 2
9
10 00439-G6 BOLT, 5/16 - 18 X1 3/4" LG wooeeei ettt 4
11 00571-G2 WASHER, 5/16"..... oottt rtre sttt s e s s e e e e snnee s 8
12 17255-G1 TEFLON WASHER, 5/16".....c o ceee ettt st e ree e s s s s 4
13 11098-G6 LOCK NUT, B/16 - 18...eeiiiei ettt 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....cccccoceeiiiiiieeee e 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....cccocvevveeererrecrceeeens 2
16 00559-G7 LT | = TR 8
17 75051-G01 SPACER . e e e a e 4
18 00891-G2 LOCK NUT, 1/4 - 20 ... ettt ettt e e ne e s e 4
19 19853-G1 N LY R 2
20
21 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 - 24) ......ccccccvviiiveiirccineneenns 1
22 19496-G1 REAR VIEW MIRROR ..... .ttt s 1
23 19502-G2 SUPPORT BRACKET ......ceeiiiiecctie e seeeesteeeseeessvseeseresssveessnene s ssneeenes 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......cvevvvverrceereeeevceeeens 1
25
26 75524-G01 WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 27 - 33) ...cccoeeviciiieeenins 1
27 * WINDSHIELD ..ottt sstee st e st sve s e ren e sse s s e e e s s 1
28 EGWHC12 SASH, 26" LGi.ueiiiiieieceie st ce e secte e s rtee st e e seee e s e e s s ae e e s e s raee s s e e e e 2
29 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......ccccivcvivieiiiiiieeeie 2
30 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...ccoi it 4

Service Parts Manual Page V-4




WEATHER PROTECTION, GOLF CAR

N

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (708) 729-0055

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 EGWHG13 RUBBER GROMMET ......oooiirictiee e ceeeseveeeseeessveeesseesssseee s sneessseeessneeenns 2
32 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....c.uueiviiiiieieieeeeee et 2
33 EGWHL-14 LABEL (SAFETY) ..euiiiiiiiiiiiee st eessciee e siee e e seeae e e sesae s e e ns e a e s ssneaaenan 1
34
35 75525-G01 SPLIT WINDSHIELD KIT (GOLF CAR) (INCLUDES ITEMS 36 - 42)................. 1
36 * WINDSHIELD ...ttt ittt e e s a e s e nne s 1
37 EGWHC10 ST ] R 2 X 2
38 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......c.cceccevvrceeeveevneenne 2
39 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).....ccceeviiiiiceiee e 4
40 EGWHG13 RUBBER GROMMET ...ttt sciee e sreee e rae e s see e e e sarae e e s nan 2
41 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....ccecveevr e 2
42 EGWHL-14 N I S i I 1
43
44 75078-G01 WEATHER ENCLOSURE (3 SIDED)

RECOMMENDED FOR VEHICLES WITH WINDSHIELDS........cccc.cooecviiieeen 1
45 75079-G01 WEATHER ENCLOSURE (4 SIDED)
RECOMMENDED FOR VEHICLES WITHOUT WINDSHIELDS ..........cccccvue.. 1
46
47 75191-G01 BAG COVER AND RAIN CURTAIN KIT ..ottt scieee e siee e seene e e 1
Page V-5 Service Parts Manual




Gasoline Vehicle WEATHER PROTECTION, GOLF CAR

N

Service Parts Manual Page V-6



WEATHER PROTECTION, 4 CADDY Gasoline Vehicle

SUNTOP

2,3
(Passenger

DETAIL D Side Shown)

(REAR)

1 - Includes items 2 - 20

2,3
(Driver Side Shown)
DETAIL A
DETAIL B
14
(Outside Tubing
15 5 On Sun Top)
&@m { \
7‘@\7 & T
G\ G =—"" O“@~
16
17 7
Ft f Vehjigle § T 9
DETAIL C
(FRONT)

Page V-7 Service Parts Manual



Gasoline Vehicle WEATHER PROTECTION, 4 CADDY

/} Front Top Strut
26

¢ |||

Setscrew

Rear View Mirror

SPLIT WINDSHIELD

23 - Includes ltems 24 - 26
28 - Includes ltems 29 - 35
37 - Includes ltems 38 - 44

Service Parts Manual Page V-8



WEATHER PROTECTION, 4 CADDY

Gasoline Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (708) 729-0055

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75123-G01 SUN TOP (4 CADDY) (INCLUDES ITEMS 2 - 20)...civcceerrreeerereerceeesreeesveveeeenes 1
2 75074-G01 REAR STRUT (DRIVER SIDE).......ccoittiiiiciiieee it sciee e sccee e e seeene e 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) ...ccoiiciiiiie et 1
4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG c.oo ettt et 4
5 00679-G1 WASHER, 3/8 ...ttt et e e e e e e ere e e e e 18
6 00771-G5 WASHER, 3/8 ....oecieiie ettt rnie et e e e e e e e e e s e e aeaeae s e e s e ssennnnnnnns 4
7 00891-G5 107 G L I 7 < 10
8 19853-G1 NI 0 Y e S 2
9 75125-G01 FRONT STRUT ...ttt eittieitr e te e e e e ene e e e e e e e e e e e s e neaeaaeaas 1
10 01035-G01 BOLT, 5/18 - 18 X 2 1/4" LG ...ttt eee e ecinieeeee e e e e e eaae s 4
11 00905-G8 LOCK WASHER, 5/16" ...ttt e s s nee e e s s e 4
12 75048-G01 SPACER, 172" e s e 2
13 00879-G1 WASHER, 3/8" ..ottt ee e ecrtee et e e e e e e e e s s s e e aeaeae s e e e e ssennnnnnnns 4
14 27604-G01 SUN TOP et e e e e e e e e ar e e ae e e e e e s s s s ae s nraeaaeaas 1
15 00674-G8 BOLT, 3/8 - 16 X 5" LG c.ueiiiie ettt ee s s e s s e 2
16 18716-G1 SPACER ..o es 2
17 00653-G1 WASHER, 3/8" (STAINLESS STEEL).....cccceeiiiiieeiee et 2
18 00665-G3 BOLT, 3/8- 16 X 2 1/2" LG (STAINLESS STEEL) .....covvvieiiiieeerecieeee 2.
19 00665-G6 BOLT, 3/8 - 16 X 2" LG .. eeeiiee ettt sttt eere e s s e s s e 2
20 24647-G1 SPACER, 174" ..t 2
21
22
23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) .....cccoeecveevrcreeeeeee e 1
24 19496-G1 REAR VIEW MIRROR ...ttt et e e e 1
25 19502-G2 SUPPORT BRACKET ...ttt ettt nnin e e e e e e s e s 1
26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......covvviiieieecceee e, 1
27
28 75513-G02 WINDSHIELD KIT, (4 CADDY) (INCLUDES ITEMS 29 - 35) ....ccovvcverereeeveeeennns 1
29 * WINDSHIELD ...coceeeeeee et einieecee e e e e e e ene e e e e s e e e e s e nnnnnnnes 1
30 EGWHC12 SASH, 26" LG ...ttt ee e e e a e e e e e e e s araeaaeas 2

Page V-9 Service Parts Manual



Gasoline Vehicle

WEATHER PROTECTION, 4 CADDY

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta,
GA 30904. Telephone (706) 729-9911 or FAX (708) 729-0055

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4"LG (STAINLESS STEEL)......cccccvevreeererreevceeeens 2.
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...ccoi it 4
33 EGWHG13 RUBBER GROMMET ...ttt st ne s e s s 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «...vvvvvve e 2
35 EGWHL-14 LABEL (SAFETY) ceiiiiiiceir ettt e rcee s er e st e sree e s see s e s svne s s e s e s ennes 1
36
37 75514-G02 WINDSHIELD KIT, SPLIT SCREEN (4 CADDY)

(INCLUDES ITEMS 38 - 44) w....corvvoeereeereeeeeseeeseeseseseesssesseeesesseesssseseseeseneseeses 1
38 * WINDSHIELD ..ottt sstee st e st sve s e ren e sse s s e e e s s 1
39 EGWHC10 SASH, 12" LG ettt ree e st e e e s e e e st e e e senr e e e s e 2
40 EGWHS12 SCREW, 1/4 - 20 X 1 3/4"LG (STAINLESS STEEL)........cccoecvieeeiriiiieeeeens 2.
41 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...oevvvieieeee e 4
42 EGWHG13 RUBBER GROMMET ......ooiiiiircteecreeereteee e e ssvees s saeesseee s sveessnnnesnsnessennes 2
43 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .....cceveiiiciiee e 2
44 EGWHL-14 LABEL (SAFETY) ittt ettt e e e e ne e e 1

Service Parts Manual Page V-10




WHEELS AND TIRES Gasoline Vehicle

1 - Includes ltems 2-4
5 - Includes Items 6-8
9 - Includes ltems 10-12
13 - Includes ltems 14-16
17 - Includes ltems 18-20

rd

Page W-1 Service Parts Manual




Gasoline Vehicle

WHEELS AND TIRES

6" CHROME HUBCAP

AN

23

A

I

GOLD / SILVER SPOKE HUBCAP

24
25

8" CHROME HUBCAP
22

Service Parts Manual

Page W-2



WHEELS AND TIRES

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

1 27772-G09 TIRE AND WHEEL ASSEMBLY (LINKS 1 18 X 8.5 - 8)

(INCLUDES ITEMS 2-4)....coiicueeeeeeeerceeeeseeeesseeeesveesseee s sveesseee s sseessnnnesnssnesssnnes AR
2 27772-G10 LINKS 1 CARLISLE TIRE, 18 X 8.5 -8 ...ci it sciieees e AR
3 15169-G1 WHEEL RIM (4 LUG) ..ottt AR
4 11657-G1 VALVE STEM ...ttt st se e s s e s s e e s s e e AR
5 27772-G03 WHEEL AND TIRE ASSEMBLY (TURF SAVER 18 X 8.5 - 8)

(INCLUDES ITEMS B-8).....ccttiiiiiiieeiesiiiiee s siete e s s stae e e e sessae s e s sassaeesssanssaeaessanee AR
6 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8) ...uctviiiiiieeiieee e AR
7 15169-G1 WHEEL RIM (4 LUG) ...ttt e s see s e s s s s e s e AR
8 11657-G1 VALVE STEM ...ttt st se e s s e s s e e s s e e AR
9 27775-G01 WHEEL AND TIRE ASSEMBLY (USA TRAIL 6-PLY 18.5X 8.5 - 8)

(INCLUDES ITEMS 10-12) . .uiiiiiiiiiieee i eiitee e s sciie e e s seae e e s sesae s e s sssaeeessnesaeaessanes AR
10 27775-G02 CARLISLE TIRE (USA TRAIL, 6 PLY 18 X 8.5-8) ..ccuevviriieen e AR
11 15169-G1 WHEEL RIM (4 LUG) ...ttt e s see s e s s s s e s e AR
12 11657-G1 VALVE STEM ...ttt st se e s s e s s e e s s e e AR
13 27772-G02 WHEEL AND TIRE ASSEMBLY (TURF GLIDE 18 X 8.5 - 8)

(INCLUDES ITEMS 14-18)....cctiiiiiiieee i eiiiiee s scite e e siee e e e sesae e e s snsaeeessnssaeaessanee AR
14 27772-G06 CARLISLE TIRE (TURF GLIDE 18 X 8.5 - 8) ...uuttviiiieiiesiieee s e AR
15 15169-G1 WHEEL RIM (4 LUG) ...ttt e s see s e s s s s e s e AR
16 11657-G1 VALVE STEM ...ttt st se e s s e s s e e s s e e AR
17 27772-G04 WHEEL AND TIRE ASSEMBLY (FAIRWAY 18 X 8.5 - 8)

(INCLUDES ITEMS 18-20).....ccciiiiiiieeiiiiiiieeesiitees s seieeeeesessaessssassaeesssanssnessssnes AR
18 27772-G08 CARLISLE TIRE (FAIRWAY 18 X 8.5 - 8)..iiiiciriiiriiiireesssene s ssene s AR
19 15169-G1 WHEEL RIM (4 LUG) ...ttt e s see s e s s s s e s e AR
20 11657-G1 VALVE STEM ...ttt st se e s s e s s e e s s e e AR
21
22 14913-G** 8" CHROME HUBCAP (OPTIONAL).....uttiiiietieeceresscenee e e e s sen e s AR
23 16042-G** 6" CHROME HUBCAP (OPTIONAL)......teiirieecteereteesreeeeeseeesseresssseeessenesssseeeenes AR
24 19241-G** GOLD SPOKE HUBCAP (OPTIONAL) ...ccutevreveeerteerceeeeereessereesveeessenesssseeeenes AR
25 19241-G** SILVER SPOKE HUBCAP (OPTIONAL) .....cuoiiiiiiieieeciiieee st ee s e cenenee e AR

Page W-3 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A




SPECIALTY PRODUCTS

SPECIAL TOOLS Part No.
HIGH RESISTANCE SPARK PLUG WIRE SET ....cueueeeveeeeeeeesesesseeseesseseseseesesssseesssesesessseesessessssesesssssseenes 26733-G02
DRIVE CLUTCH PULLER w.eoveeeoeeevereeeesteeesesesesesesseosseesesesessesessesessssesessssesssesesssstsesesssessesesessesesesseeseane 19779-G2
FLYWHEEL PULLER ...t eeeeesese e seeeseseseseesesessesessesesessesasessesesesssessessnsresesessssesesnessseeresesseseenes 27111-GO1
CAM PULLEY TOOL 1.verveeeeeeeeetveseeesseeseseseseesesesseesseesesesesessesesssesesesesssssesenesssesssssssesssesesesesesssssesesssserenees 27851-GO1
CURRENT INDICATOR ..o eeeeveeeeeereseeeseeseseseeaeseseesesesesesesseseseesesssesesessesseesesessesesessesessseesesessessenerenesens 16489-G2
DIGITAL MULTIMETER ..ot eeeeeseseeseeeseseseseeseseesssessesesessesesessesesesssessesesssesessssesesesnesssseresesseseones 27481-G01
CRIMPING TOOL. ververeeeeeeereeeeevesesesseeseseseseestsesseessessesesesessesesssesesesessseseeenesssesesesssessseseseseseeesesesesssnerenees 27765-G01
SLIDE HAMMER
(AXLEZHUB REMOVAL) w..coveeeereveeeeseveeseosseesesessesesessesessesesesessesessesessssesesessessosesesesesseseesesessseressesassasereseses 15947-G1
SLIDE HAMMER
(AXLE REMOVAL ONLY)..cveeeevrevereeeesesesseeseeeseseseesesesseseseseseseseeesssesessssesesessessssesesesesessessssesssesessesssaseseseses 18753-G1
TACHOMETER ..o eveeeeeeteseseeseseseseseeeseseses s eeseseseseseseseseseeetsesseeeseseseseseseessesese e sesesesesesesesseseseneesssssnesenees 72526-G01
FEELER GAUGE ..o eeee e sesesese s sseeseseses st ssesessasesessesesessesesesssessesesnseseseesesesesnesssseresesseseones 72525-G01
COMPRESSION TESTER .....vvetveeeeseeeeeeseseestsessessseesesesesessesesssesesesesssssesesesssesssssssesssesesesesssssssesessssesenees 72524-GO1
ENGINE OIL
4-CYCLE ENGINE OIL, 5 GALLON......ootveeeeeeeeseseseseesesesesesseesesesesssesessssssssesesssesesssessssessesesseesssesessssesenees 25730-G03
4-CYCLE ENGINE OIL, 12 QUART CASE ....eoeveeeevereeeeseeeseeeeseseeeseesssseseesesessesessssssssssesssesessssessessassssesens 25730-G04
4-CYCLE ENGINE OIL, QUART BOTTLE .o eeuvemereeeveeeeereresesessesesesseseseesesesseseessesesessesesessessseseseseserens 25730-G06
PAINT
HUNTER GREEN - TOUCH-UP PEN......ovivireererereeeseseeseseseeseressesssessesesessesessesesssesessssesessssessssesesesseseones 28432-G02
CHAMPAGNE BEIGE - TOUCH-UP PEN.......tveiteieeeseeereeesseeeesesssesesessesseesesssssssssssessesesesesesseesssesessssesenees 28432-G01
HUNTER GREEN - 12 OZ. AEROSOL....cvereeeeeseeeseeeseseesessseesesesseseessesesessessseesssssesesesssesssssessesessesesssenes 28140-G09
CHAMPAGNE BEIGE - 12 OZ. AEROSOL «...cveveeeeerevereeeseeeeseressesesessesseesessseessssssessssesesesessessssesessssesenees 28140-G15
PERFORMANCE PRODUCTS
FORMULA 40 VINYL-COAT® - WHITE .....oereeeerevereeeesereeeeseseeseressesssessesesessesessessssssesesessesesessessssesesesseseenes 28166-G01
“PLEXUS’® CLEANER, 7 OZ. (FOR WINDSHIELDS).......voeeeveeeeeeeresseseesseeseeessesseseesesesesessessssesessssesesees 28433-G01
“PLEXUS’® CLEANER, 13 OZ. (FOR WINDSHIELDS). ... cveevereeeeeeresseseeesseesesessessessssesesesessessssesessssesenees 28433-G02
BATTERY PROTECTOR, 14 OZ AEROSOL.......coveeetverieseeererereseseseesesessesesessesesesessssesesessesesseresessasesnes 75500-G01
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL ...vouvvueeeeevesseseeeneeeseeeseesseseeseseseseseesssesessssesenees 75501-GO1
WHITE LITHIUM GREASE, 14 OZ AEROSOL ... .. eveeeeveeeeesseesesesesessesesssesseesesesssesssssessssesesesessesssesessssesenees 75502-G01
PENETRANT/LUBRICANT, 15 OZ AEROSOL .....cereeeeeeereeeeeseressessessesesessesessesessresesessesesessessssesesessesenes 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL «...eoveveeeereeeeseeseeesseesseeseseesesesesesseees 75504-GO1
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID........veeeereeereeeseereseeessesesesseesseeseseesesesesessessesesesessesenes 75505-G01
BATTERY CLEANER, 32 OZ W/TRIGGER SPRAYER ......oeveutverreseeererereeossessesessssesesessesessesersssesesesseseones 75506-G01
BIODEGRADEABLE CLEANER, 32 OZ W/TRIGGER SPRAYER ..o veevereeereeeessesesesseesssesessssesesessssenes 75507-GO1
MULTI-PURPOSE VALUE PACK ... eveeeeeeeeesesesesesesesseesssesessssssesssesssssesesesessessesssssesesesssesssenessssssesssssssnnes 75508-GO1
» BATTERY PROTECTOR, 4 OZ AEROSOL « WHITE LITHIUM GREASE, 4 OZ AEROSOL

* PENETRANT/LUBRICANT, 4 OZ AEROSOL * CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

Appendix - A Service Parts Manual



ACCESSORIES

ACCESSORIES LISTING

Service Parts Manual

Appendix - B



N

ACCESSORIES

ACCESSORIES LISTING KIT NO. LOCATION IN MANUAL
SUN TOP KIT, GOLF CAR ....ouvcieicieieeeeeeeeeeeeeeeees 75040-GO1 ................. See Weather Protection, Golf Car Section
SUN TOP KIT (4 CADDY ONLY) ...ocoriiieercireiinen e 75123-G01 ....oeeeene See Weather Protection, 4 Caddy Section
WINDSHIELD KIT, GOLF CAR.........ceeeevieeeerereeeevenea, 75513-GO1 ... See Weather Protection, Golf Car Section
WINDSHIELD KIT, 4 CADDY ONLY ....ccooioiiieieeieecns 75513-G02................. See Weather Protection, 4 Caddy Section
WINDSHIELD KIT, SPLIT, GOLF CAR .......ccccoeeene 75514-GO1 ................. See Weather Protection, Golf Car Section
WINDSHIELD KIT, SPLIT, 4 CADDY ONLY ................ 75514-G02................. See Weather Protection, 4 Caddy Section
SAND RAKE ...ttt eciee et e 14735-G1 .o See Body and Associated Parts Section
TOW BAR KIT (PERMANENT USE) ......cccoceiiiirncnnn. 75310-GO1 ...eeeenne See Tow Bar, Permanent Section
WEATHER ENCLOSURE (3 SIDED) ......ccccoceveeieeens 75078-GO1 ... See Weather Protection, Golf Car Section
WEATHER ENCLOSURE (4 SIDED) .......ccccceveeeeeene 75079-GO1 ... See Weather Protection, Golf Car Section
REAR VIEW MIRROR (REQUIRES SUN TOP).......... 19528-G2.....cceeceencne See Weather Protection, Golf Car Section
MESSAGE HOLDER KIT (REQUIRES SUNTOP) ...... 75094-GO1 .....oeeveeenne See Body and Associated Parts Section
HOURMETER.......ccootiie ittt 75114-G02.........uvveeen. See Gauges, Horn and Lighting Section
COOLER JUG / BRACKET KIT ...eeiieeie e 75170-GO1 ..o See Body and Associated Parts Section
BAG COVER / RAIN CURTAIN KIT.....c.ccociiniiriceenans 75191-GO01 ..o See Weather Protection, Golf Car Section
ASHTRAY KT ..ottt 75109-GO2.......cccucene See Body and Associated Parts Section
TURNSIGNAL KIT oot 75107-G02........c.cveeen. See Gauges, Horn and Lighting Section
SANDBOTTLE ...ttt e 75009-GO1 .....oeevenne See Body and Associated Parts Section
8” CHROME HUBCAP. ...t 14913-G™ ... See Wheels and Tires Section
6” CHROME HUBCAP. ...t 16042-G™......oevveee See Wheels and Tires Section
GOLD SPOKE HUBCAP .....cccoiiiii e 19241-G™ ... See Wheels and Tires Section
SILVER SPOKE HUBCAP ..ot 19241-G™ ... See Wheels and Tires Section
4-CADDY KIT..oeiiiiiiercerie et scn e e nenesen e 74150-GO1 .....oeeeenne See Body and Associated Parts, Seating,
4 Caddy, and Rear Suspension Sections
CENTER BASKET ...t 75003-G02.......coccenne See Body and Associated Parts Section
SIDE BASKET ...t rere e e 75007-G02......ccccucenne See Body and Associated Parts Section
TWO BAG ATTACHMENT ...t 75183-G01 ....oeveenne See Body and Associated Parts Section
CONVERTIBLE CARRIER KIT ... 75179-G™ .o See Body and Associated Parts, Seating-
Convertible Carrier, and Rear Suspension
Sections
4 BAG ATTACHMENT ..ot 75335-G01 ....oeeeenne See Body and Associated Parts Section

Appendix - B Service Parts Manual



[EZG0O]

a AR Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover.ps
	

	pg i-ii ModWarr.ps
	
	

	GeneralIndex.ps
	
	
	
	

	pg vii-viii HowUse.ps
	
	

	HeadingToParts.ps
	

	Accelerator.ps
	
	
	
	
	
	
	
	

	(B)AirFilter.ps
	
	

	(C)BODYASSOCIATEDPARTS.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	(E)CARBURETOR.ps
	
	

	(F)Clutches.ps
	
	

	(G)DIRECTIONSELECTOR.ps
	
	
	
	

	(H)GasElectrical.ps
	
	
	
	
	
	
	
	
	
	
	
	

	(J)ENGINEandMUFFLER.ps
	
	
	
	

	(K)ENGINESTARTERMTG.ps
	
	
	
	

	FrontSuspension.ps
	
	
	
	

	(M)FUELSYSTEM.ps
	
	

	(P)REARAXLEGAS.ps
	
	

	(Q)REARSUSPENSION.ps
	
	

	SeatingBagHolderGC.ps
	
	
	
	

	Seating4CADDY.ps
	
	
	
	

	SeatingCONVERTCARRIER.ps
	
	
	
	
	
	

	(S)STARTERGENERATOR.ps
	
	
	
	

	Steering.ps
	
	
	
	

	(U)TowBar.ps
	
	
	
	

	(U)TowBarCasual.ps
	
	

	WeatherProtectionGC.ps
	
	
	
	
	
	

	WeatherProtection4CDY.ps
	
	
	
	

	(W)WheelsTires.ps
	
	
	

	SPECIALTYPRODUCTS.ps
	
	

	AccessoriesListing.ps
	
	

	BackCover.ps
	


